SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804H

Plot on 6705 MHz

Plot on 6785 MHz

o - |
RefLevel 20,00 dBm  Offset 28,57 dB Mode Auto Sweep Ref Level 20,00 dBm  Offset 2867 dB Mode Auto Sweep st
Count 100/100
' Spectrum Emission Mask 1Rm AvgPwr
it Ches! #pss it Ches! #pss
104B520 104BEE2%
0 = == 0 > == =
|
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| [ |
(CF6.705 G 007 pts 32,98 WHz/ Span320.856 MHz | |CF 6.785 GHz 007 pts 33.05 MAy/ Spon 330,496 WH:
2 Result Summ: 2 Result Summ:
3 Center 6.71 GHz Peak Power 0.75 dBm RBW 1.000 MHz Sub Block A Center 6.79 GHz Peak Power 112 dBm REW 1.000 MHz
-161.928 MHz 173696 MHz 1,000 MHz 6.58015 GHz 165248 MHz 173,936 MHz 1,000 MHz 6.65792 GHz 3 Bm 4 8 -1.10d8
123696 MHz 82,460 MHz 1,000 MHz 6.58180 GHz -123.936 MHz 82,624 MHz 1,000 MHz 6.66123 GHz -46.08 dBm -47.20dB -1.20d8
-82.464 MHz 12232 MHz 1.000 MHz 6.62270 GHz -82624 MHz 42312 MHz 1.000 MHz 6.70353 GHz -40.49 dBm -41.60 dB -13.80
41232 MHz 41232 MHz 1.000 MHz 6.66293 GHz 42312 MHz 41312 MHz 1,000 MHz 6.74285 GHz -35.99dBm -37.11dB 71148
41.232 MHz 42232 MHz 1,000 MHz 6.74707 GHz #1312 MHz 42312 MHz 1,000 MHz 6.82715 GHz -35.13 dBm 36.25 dB -16.25 dB
41.232 MHz 82464 MHz 1,000 MHz 6.78730 GHz 42312 MHz 82624 MHz 1,000 MHz 6.86713 GHz -41.37 dBm -42.49 dB -14.56 dB
51464 Mz 123,69 WHz 1,000 Mz 6.82787 GHz B1624 Mz 12383 WHz 1,000 Mz 6.90877 GHz 4672 dBm A784dB T84 dB
123696 MHz 164.928 MHz 1,000 MHz 6.82919 GHz 123936 MHz 165.248 MHz 1,000 MHz 6.90943 GHz -46.83 dBm -47.95d8 -1.95d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804H

EUT Mode

802.11ax HE80 484RUG5

Plot on 5985 MHz

Plot on 6225 MHz

Ref Level 20.00dBm  Offset 27.43 db Mode Auto Sweep sl Ref Level 20.00dBm  Offset 27.63 db Mode Auto Sweep sl
Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 Spectrum Emission Mask
Uit Ches PRSS Uit Ches PRss
10.aBR2% 10qa
o, o,
T T
| | !
1 i .w (U LN
i 1]
(CF 5.985 Ghz 1001 pts 33,00 MHz/ n 330,88 MHz | (CFE.225 Gz 1001 pts 33.02 MHy/ n 330.24 MHz

Center 5.99 GHz

~124.080 MHz

124,080 MHz

Peak Power 0.84 dBm REW 1.000 MHz

6.11024 GHz -51.88 dBm 5173 dB

Center 6.22 GH: Peak Power 0.67 dBm REW 1.000 MHz

123880 WiHz 6 iz
82560 MHz 610199 GHz
42.280 MHz
41.280 MHz
42260 WHz
82560 MHz
123,540 Mtz
165,120 Mtz

6.26711 GHz
6.30739 GHz
6.34867 GHz
6.34934 GHz

123840 MHz -51.81 dBm

weaty weay i
11:45:05 B 06/12/2025 12:01:09 P 06/12/2025
RefLevel 2000dBm  Offset Z7g3dB  Mode Auto Swesp sl RefLevel 2000dBm  Offset Z7g3dB  Mode Auto Swesp s6L
Count 100/100 Caunt 100/100
Uit Ches PRss Uit Ches PRss
10aRE2 10qa
0 T 0
T
[
A— A—
| | A
Il
| 1 ] 1T
- I y T[]
_ — s — = e L -
(CF8.625 Ghz 1001 pts 33.15 MHz/ 33152 MHz | [CFE.705 GHz 1001 pts 32.89 MHy/ Span 329,856 MH:
2 Result Summ: 2 Result Summ:
b Blox Center 6.63 GHz Peak Power 0.60 dBm REW 1,000 MHz Sub Block A Center 6.71GHz Peak Power 0.78 dBm
-165.760 MHz 124320 MHz 4 GHz Bm -164.928 MHz -1235% MHz 6 Hz
124320 Miz 82880 MHz 6.50085 GHz 4917 dBm 82464 MHz 6.58147 GHz
-51.880 MHz 42440 MHz 3258 dBm 42232 MHz 6.66260 GHz
42340 MHz 41440 MHz 3172 dBm 41232 MHz 6.66293 GHz
41440 MHz 42440 Mz 6.66727 GHz -42.23 dBm 42232 Mz 6.74707 GHz
42440 MHz 82880 MHz 6.706 72 GHz 5032 dBm 82464 WHz 6.74740 GHz
61880 MHz 124320 WHz 6.74915 GHz 5274 dBm 12369 WHz 6.82820 GHz
124320 Mz 165.760 MHz 6.75015 GHz -52.74 dBm 123,696 Mz 164,928 Mtz 6.83018 GHz -52.79
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR522804H

EUT Mode

802.11ax HE80 484RUG6

Plot on 6385 MHz

Plot on 6785 MHz

Ref Level 20.00dBm  Offset 27.63 db Mode Auto Sweep Ref Level 20.00dBm  Offset 2803 db Mode Auto Sweep sl
Count 100/100
1 Spectrum Emission Mask 1 Spectrum Emission Mask o
Uit Ches PRSS Uit Ches #hss
10aRE2 10aRE2
; | I ; |
1 T
[ ”J\“w ! et - #ul“ 1
i f { i
il | LMY, |
1M . T ;
< =
(CF6.385 Ghz 1001 pts 3297 NiHz/ Span320.728 MHz | |CF 6.785 GHz 1001 pts .05 MHy/ Span 330.496 MHz
2 Result Summ: 2 Result Summ:
Center 6,38 GHz Peak Power .01 dBm RBW 1.000 MHz Sub Block A Center 6.79 GHz Peok Power 0,50 dBm RBW 1,000 MHz
164864 Milz 123,648 WHz 6.260 20 GHz -155.248 Miz -123.936 MHz 6.660 iz
121648 Miz 82432 MHz 6.26152 GHz -121.936 Miz 82624 MHz 6.66123 GHz
82431 Mz 42216 MHz 82624 MHz 42312 MHz -47.23 dBm
42216 MHz 41216 MHz 42312 MHz 41312 MKz 4219dBm
41216 MHz 42216 MHz 41312 Mz 42312 MHz 6.82715 GHz 3278 dBm
42216 MHz 82432 MHz 6.42738 GHz 42312 MHz 82624 WHz 6.82748 GHz -33.44 dBm
82432 MHz 123648 MHz 6.50848 GHz §2624 MHz 123.936 MHz 6.90877 GHz -49.40 dBm
123,648 Mz 164,354 Mtz 650914 GHz 123.936 Mz 165.248 MHz 6.91208 GHz -49.30 dBm

12:08:18 PM 06/12/2025
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ssanranas. FCC RADIO TEST REPORT Report No. : FR522804H

MIMO <Ant. 1+2(2)>

EUT Mode 802.11ax HE80 FullRU

Plot on 5985 MHz Plot on 6225 MHz

Ref Level 20.00dBm  Offset 2807 db Mode Auto Sweep sl Ref Level 20,00 dBm  Offset 7837 db Mode Auto Sweep sl
Count 100/100 Count 100/100
1 Spectrum Emission Mask
Uit Ches PRss
10aRE2
o IS =1 0 7 ==
| | | |
| ]
J i | 1
] ‘ | |
i T
/ \ /
(CF 5.985 Ghz 1001 pts 33,00 MHz/ n 330,88 MHz | (CFE.225 Gz 1001 pts 33.04 MHy/ Span 330368 Mz
2 Result Summ: 2 Result Summ:
Center 5,99 GHz Peak Power 0.21 dBm RBW 1.000 MHz Center 6.2 GH Peok Power 0.59dBm
185440 Miz ~124.080 MHz 1000 Mz 859 76 GHz -50.39 dBm -50 185184 Miz ~123.888 MHz 1000 MHz 6.09963 GHz 43.01 dBm 49.60 dB 5,60 dB
~124.080 Miz 82720 MHz 1000 Mz 5.86109 GHz -50.43 dBm -50.64 dB ~121.888 Miz 82592 MHz 1000 MHz 610128 GHz -43.09 dBm -49.68 dB 968dB
-B1.720 MHz 42.360 MHz 1.000 Mz 5.90675 GHz 4295 dBm -43.16 dB -62.592 MHz 42.2% MHz 1,000 MHz 6.14257 GHz 41,75 dBm 4234 -14.34d8
-42.360 MHz 41360 MHz 1.000 MHz 5.94281 GHz 3781 dBm 380248 -42.296 MHz 4125 MHz 1000 MHiz 6.18287 GHz -36, m -37.08d8 A17.08dB
41360 MHz 42360 Mz 1000 Mz 6.02719 GHz -37.65 dBm -37.86 dB 4129 MHz 4229 WHz 1,000 MHz 6.26713 GHz -36.69 dBm 37.28 dB 17.28dB
41360 MHz 82720 MHz 1000 MHiz 6.02753 GHz -38.67 dBm -38.88 dB 42296 MHz 82592 Mz 1,000 MHz 6.26746 GHz -37.36 dBm 37.95 dB 17.95dB
BL720 MHz 124,080 WHz 1,000 Mz 610891 GHz 5192 dBm 5213dB BL592 MHz 123,368 MHz 1.000 MHz 634872 GHz 50.98 dBm 515748 A157dB
124,080 Mz 165.440 MHz 1,000 Mtz 610925 GHz -51.91 dBm -5212dB 123888 MHz 165,184 Mtz 1,000 Mz 6.35004 GHz -50.91 dBm -5150d8 11508
vty - ooy R
12:16:25 M 06/06/2025 12:28:26 MM 06/06/2025

Plot on 6385 MHz Plot on 6625 MHz

Reflovel 2000d8m  Offset 282708 Mode Auto Sweep s6L Reflovel 2000d8m  Offset 2857d8  Mode Auto Sweep sl
Caunt 100/100
Uit Ches) oSS Uit Ches) oSS
10aRE2 10aRE2
0 = 0 e
1

| 1 i 1

! | | ‘

] 1 ] \
CF6.385 Gz 001 pts 0 MHe/ Span 329.984 MHz | |CF 6,625 GHz 001 pts 33,16 M/ Span 331648 Mk
2 Result Summ: 2 Result Summ:

Center 6.38 GHz Peak Power 1.10 dBm Sub Block A Center 6.63 GHz Peak Power 1.42 dBm REW 1.000 MHz
~164.992 Miz 123784 MHz 1000 MHz 6.25977 GHz 4759 dBm 48.6% dB 8,68 dB 165824 Miz <124.368 MHz 1000 MHz 6.49781 GHz 4551 dBm 46.93 dB 6.93 dB
123784 Mz 8249 MHz 1000 MHz 6.26208 GHz -47.48 dBm -48.58 dB 47748 124368 Miz 82912 MHz 1000 MHz 6.50080 GHz -45.96 dBm 473848 73848

-62.496 MHz 42248 MHz 1000 MHz 630597 GHz -41.30dBm 4239 dB -15.05d8 62912 MHz 42456 MHz 1000 MHz 6.54358 GHz -38.71 dBm 411348 134048
-42.248 MHz 41248 MHz 1000 MHiz 634292 GHz 3561 dBm -36.70 dB -16.70dB 42456 MHz 41456 MHz 1000 MHiz 658271 GHz -34.92 dBm -36.34d8 -16.34d8
41248 MHz 42248 Mz 1000 MHz 6.42708 GHz 3542 dBm -36.52 dB -1652dB 41456 MHz 42455 WHz 1,000 MHz 6.66729 GHz 33,82 dBm -35.24 dB 1524 dB
42248 MHz 82496 MHz 1000 MHz 6.42741 GHz -36.68 dBm -37.77 dB 177748 42456 MHz 82.912 Mz 1,000 MHz 6.70775 GHz -40.27 dBm -41.69 dB -13.69 dB
81496 MHz 123744 WHz 1,000 MHz 6.50825 GHz 4985 dBm -50.95 dB 1.05dB 81912 MHz 124368 WHz 1000 MHz 6.74920 GHz -47.41 dBm 4883 d8 £83d8
123,744 iz 164,992 Mtz 1,000 MHz 6.51023 GHz -50.23 dBm 5133 dB 1133 d8 124358 Mz 165,324 Mtz 1,000 MHz 6.74953 GHz -47.31 dBm -48.73dB 873d8
sty vy g
0 B 06/09/2025 06:00:57 P 06/08/2025
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ssanranas. FCC RADIO TEST REPORT Report No. : FR522804H

Plot on 6705 MHz Plot on 6785 MHz

Ref Level 20.00dBm  Offset 2857 dB Mode Auto Sweep Ref Level 2000 dBm  Offset 2867 dB Mode Auto Sweep SGL
Count 100/100
1 Spectrum Emission Mask Rm AvgP 1Rm AugPwr
Limit Che #hss Limit Che #hss
10 dBR20 104B520
o = o L =

(F6.705 GHz 1001 pts 33,00 MHz/ ipan 330,88 MHz | |CF 6.785 GH 1001 pts 32,99 MHz/ ‘Span 329,856 MHz

2 Result Summ: 2 Result Summ:

Center 6.71GHz Peak Pawer 1.08 dBm RBW 1,000 MHz SubBlock A [ Peak Pawer 0.62 dBm REW 1.000 MHz

-124.080 MHz 6.579 Hz 46.99 dBm -164.928 MHz 123,69 MHz 1,000 MHz 6.65850 GHz 49.6
-124.080 MHz 82720 MHz 1,000 MHz 6.58142 GHz -46.85 dBm 123696 MHz 82464 MHz 1,000 MHz 46 GHz -48.70 dBm -4931 dB d8
-82.720 MHz -412.360 MHz 1.000 MHz 6.62311 GHz -40.81 dBm 82464 MHz -42.232 MHz 1.000 MHz 6.70336 GHz -41.86 dBm A2 -14.61 dB
42360 MHz 41360 MHz 1,000 MHz 6.66281 GHz -35.79 dBm 42231 MHz 41232 MHz 1,000 MHz 6.74293 GHz -35.60 dBm -36.22 dB -16.
41.360 MHz 42360 MHz 1,000 MHz 6.74719 GHz -35.61 dBm #1232 MHz 42232 MHz 1,000 MHz 6.82707 GHz -36.16 dBm -36.78 dB -16.78 dB
42360 MHz 82720 MHz 1,000 MHz 6.78689 GHz -41.95 dBm 42232 MHz 82464 MHz 1,000 MHz 6.86466 GHz -43.38 dBm -34.00 dB -16.52 dB
1720 MHiz 124,080 WHz 1,000 Mz 6.82858 GHz 4866 dBm 51464 Mz 123,69 WHz 1,000 Mz 6.90721 GHz -49.41 dBm -50.03 dB -10.42d8
124,080 MHz 165.440 MHz 1,000 MHz 6.82925 GHz -48.85 dBm 123696 MHz 164.928 MHz 1,000 MHz 6.91084 GHz -49.63 dBm -50.25 dB -10.25 d8
ety
08:50:46 BN 06/10/2025 10:08:23 MM 06/10/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR522804H

EUT Mode 802.11ax HE80 484RUG5

Plot on 5985 MHz

Plot on 6225 MHz

Ref Lewel 20.00dBm  Offset 77.43 dB Mode Auto Swesp 56L Ref Lewel 20.00dBm  Offset 77.63 B Mode Auto Sweep 56L
Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 Spectrum Emission Mask
Umit Cned PRSS Umit Cned #hss
10qab2 100
o - o =
T |
| f I
‘ i o ! sk
Wy i
| i T ] G
/ M ) [N
1y LY
= ) -
|CF 5.985 GHz 1001 pts 33.08 MHz/ n 330,88 MHz | |CF 6.225 GHz 1001 pts 33.04 MHz/ Span 330.368 MHz

Center 5.99 GHz Peak Power 0.04 dBm REW 1.000 MHz

~124.080 MHz

Center 6.2 GH; Peak Power 0.95 dBm

~123.888 MHz £.10095 GHz
610128 GHz

6.26713 GHz

REW 1.000 MHz

2491 dB

6.02753 GHz 6.26812 GHz .
6.10831 GHz 534839 GHz 15.18dB
124,080 MHz 6.10925 GHz 123888 MHz 165.184 MHz 6.34971 GHz -54.21 dBm -55.16 d8 -15.16 dB
o w5
11:49:50 AM 06/12/2025 12:02:06 M4 06/12/2025
Ref Lewel 20.00dBm  Offset 77.93 i Mode Auto Sweep 56L Ref Lewel 20.00dBm  Offset 77.93 i Mode Auto Sweep SGL
Caunt 100/100
Ut Ches Phss Ut Ches Phss
10qa 10an2
0 ——— 0
I i I |
j : :
w [ e
| ‘ CH
i ft 1
) dBm=— =1 S ~—— — 50 dBm————= ————— T
|CF 6.625 GHz 1001 pts 33.16 MHz/ Span 331,648 MHz | |CF 6.705 GHz 1001 pts 33.00 MHz/ n 330.88 MHz
Center 6.63 GHz Peak Power 0.96 dBm Sub Block A Center 6.71GHz Peak Power 1.26 dBm
-124.368 MHz -165.440 MHz -124.080 MHz 6.580 1z
6.58109 GHz
566247 GHz
. 666281 GHz
42456 MHz 6.74719 GHz
§2.912 MHz 6.78590 GHz
124368 MHz 582891 GHz
124368 MHz 165824 MHz 6.74987 GHz 124,080 MHz 6.82991 GHz -14.64 d8
ooy, NN L5
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ssanranas. FCC RADIO TEST REPORT Report No. : FR522804H

EUT Mode 802.11ax HE80 484RUG6

Plot on 6385 MHz Plot on 6785 MHz

RefLevel 20.00dBm  Offset 27,63 dB Mode Auto Sweep s6L RefLevel 20.00d8m  Offset 28,03 dB Mode Auto Sweep s6L

Count 100/100 Count 100/100
Uit Ches) PASS Uit Ches) oSS
10aRE2 10aRE2
0 0 =
I 1 I 1
: .
n ! N |
1AM ‘ Rl |
U | T
[T \ AL
— — ~
CF6.385 Gz 1001 pts 0 MHe/ Span 329.984 MHz | |CF6.785 GHz 001 pts 32,95 W/ Span 329,856 MHz
2 Result Summ:
Center 638 GHz Peak Power 0.53 dBm Center 679 GHz Peok Power 0,36 dBm
123,784 WHz 6.25911 GHz X 123,69 WHz 6.65316 GHz
-82.495 MHz 6.26142 GHz » 82,464 MHz 6.66180 GHz
42248 MHz . -43.82 dB 42232 MHz Hz
-42.248 MHz 41248 MHz 4372 dB 41232 MHz
41248 Miz 42248 MHz X -33.01 dB 41232 MHz 42232 WHz 6.82707 GHz .
42248 MHz 82496 MHz 6.42741 GHz . -33.64 dB 42232 MHz 82.464 MHz 6.82740 GHz X -33.68 dB
81496 MHz 123744 WHz 650858 GHz 3 3.67 dB BLAG4 MHz 123.6% MHz 6.90853 GHz ¥ 5259 dB
123,744 iz 164,992 Mtz ! 6.51056 GHz -53.51 dBm -54.04 dB 123,696 Mz 164,928 Mtz 6.908 86 GHz -52.09 dBm -52.45 dB
weaty wescy [ Ci
12:09:36 M 06/12/2025 02:15:45 P 06/12/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804H

MIMO <Ant. 1+2(1)>

EUT Mode

802.11ax HE160 FullRU

Plot on 6025 MHz

RefLevel 20.00dBm  Offset 28,07 dB

Plot on 6185 MHz

RefLevel 20.00dBm  Offset 28.27 dB

11:37:05 MM 06/10/2025

Plot on 6345 MHz

Mode Auto Sweep s6L Wode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spectrum Emission Mask
Uit Ches) oSS
10aRE2
0. = 0. oy ——
| I\ ]‘
| .
l \ '
i T T
CF6.025 GHz 1001 pts 56,39 MHz/ Span B63.936 MHz | |CF 6,185 GHz 001 pts 6612 M/ Span 661,248 MHz
2 Result Summ: 2 Result Summ:
3 Center 6,03 GHz Peak Power 0.75 dBm REW 2,000 MHz Sub Block A Center 6,18 GHz Pesk Power 0,34 dBm REW 2,000 MHz
-331.968 Miz 8576 MHz g Hz Bm 45.35 dB 330624 Miz -247.968 MHz 2,000 MHz 85 Hz 45,63 dB 45.29 dB -5.29
-248.976 Mz 165,984 MHz 2.000 MHz 5.77702 GHz 4753 dBm -18.28 dB -247.968 Mz 165312 MHz 2,000 MHz 5.93736 GHz 50.72 dBm -5038 dB -10.38dB
-165.984 Miz -83.992 MHz 2.000 MHz 5.86068 GHz -39.21 dBm -39.96 dB 165312 Miz 83656 MHz 2.000 MHz 6.02068 GHz 41.32dBm 97 130448
61991 MHz 82591 MHz 2,000 Mtz 5.94151 GHz 3495 dBm -35.70 dB 61656 MHz 82656 MHz 2,000 MHz 6.10184 GHz -36.05 dBm -35.71d8 A571dB
52992 Miz §3.992 MHz 2000 Mz 610849 GHz 3354 dBm 3428 dB 8265 MHz 83,656 WMHz 2,000 Miz 6.26816 GHz 34,68 dBm 3134d8 143448
53992 Mz 165,984 Mtz 2000 Mz 617932 GHz -38.86 dBm 39.61 dB 83,656 MHz 165312 MHz 2,000 Mtz 6.34398 GHz 4250 dBm 42.16d8 14168
165,984 MHz 248576 WHz 2,000 MHz 627165 GHz -A7.07 dBm A7.81dB 165312 MHz 247968 MHz 2,000 MHz 643264 GHz -48.08 dBm 48.74d8 874dB
248976 Mz 331,968 MHz 2000 MHz 635597 GHz -46.50 dBm -41.65 dB 247.958 Mz 330,624 MHz 2000 MHz 6.51331 GHz 48,64 dBm -4830d8 -8.30dB
vty oty R o

11:54:23 MM 06/10/2025

Plot on 6665 MHz

Ref Level 20,00 dBm  Offset 7837 db Mode Auto Sweep sl Ref Level 20.00dBm  Offset 7857 db Mode Auto Sweep s6L
Caunt 100/100
Uit Ches PRss Uit Ches PRss
10aRE2 10aRE2
0 - 0 —
[ [
f ! { i
CFE.345 Ghz 1001 pts 65.05 MHz/  660.48 MHz | |CF 6.685 Gz 1001 pts 66.3 M/ Span 662.976 MHz
2 Result Summ: 2 Result Summ:
Y Center 6,34 GHz Pesk Power 038 dBm RBW 2,000 MHz Sub Block A Center 667 GHz Pesk Power -0.24 dBm RBW 2,000 MHz
-330.240 Mz 27680 MHz 2,000 MHz 6.01 Hz 45.66 dBm -331.488 MHz 516 MHz 2.000 MHz 6.33848 GHz 43.43 dBm 43 -3.19d8
-247.680 Mz <165.120 MHz 2,000 MHz 615049 GHz -41.67 dBm 28616 Miz -165.744 MHz 2,000 MHz 641672 GHz -48.13 dBm 17.90 di 750 d8
~165.120 Miz 83560 MHz 2.000 MHz 6.18021 GHz -3953 dBm 165744 Miz -B3872 MHz 2.000 MHz 6.50092 GHz -39.62dBm 393848 1151 d8
-61.560 MHz 82560 MHz 2,000 MHz 6.26154 GHz 3514 dBm 61872 MHz 82872 MHz 2000 MHz 6.58163 GHz -35.98 dBm -35.74dB 15.74 dB
52560 MHz 83,560 MHz 2000 MHz 6.42806 GHz 3391 dBm 82872 MHz 83572 WHz 2,000 Miz 6.74837 GHz 3671 dBm 3647 dB 16478
83,560 MHz 165120 MHz 2000 MHz 6.49122 GHz 4038 dBm 83872 MHz 165.744 MHz 2,000 Mtz 6.82975 GHz 45.75 dBm 4551 d8 -1757d8
165,120 MHz 247680 WHz 2,000 MHz 659235 GHz 5040 dBm 165,744 MHz 485616 MHz 2,000 MHz 6.91328 GHz 50.83 dBm 5059 dB 1059 dB
247680 Mz 330240 WHz 2,000 Mtz 6.57029 GHz -49.67 dBm 248516 Mz 331488 MHz 2,000 Mtz 6.99417 GHz -49.64 dBm -49.40dB -9.40 a8

12:03:03 PM 06/10/2025

12:23:03 BM 06/10/2025
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR522804H

EUT Mode

802.11ax HE160 996RU67

Plot on 6025 MHz

Plot on 6185 MHz

MultiVies Spectrum MultiVies Spectrum
Ref Level 20.00dBm  Offset 27.50dB Mode Auto Sweep sl Ref Level 20.00dBm  Offset 27.70dB Mode Auto Sweep sl
Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 Spectrum Emission Mask
Uit Ches PRSS Uit Ches PRss
10 gBfHEX 10 apf2
(1 ‘ 0, 7
| |
.‘ ’ o b A
| ! ] AN
f i T
l |
T ol ) e T, _ o T }‘\A—‘
R o e WY S _ cA S BV PP R
(CF 6.025 GHz 1001 pts 66.30 NHz/ Span 663.936 MHz | |CF 6.185 GHz 1001 pts 65.12 MHy/ Span 661.248 MHz
2 Result Summ: 2 Result Summ:
Sub Block A Center 6.03 GHz Peak Power 087 dBm RBW 2.000 MHz Sub Block A Center 6,18 GH Peok Power 0,46 dBm RBW 2000 MHz
331968 MHz 8576 MHz 69403 GHz -51.15 dBm 330624 MHz 207568 MHz
-248.976 Mz 5.81154 GHz -45.80 dBm -247.968 Mz 165312 MHz
-165.984 Miz 5.94067 GHz 165312 Miz
51991 MHz 5.94151 GHz 51,656 MHz
52992 MHz 6.10849 GHz 52656 MHz .
83.992 MHz 6.17665 GHz 83,656 MHz 165312 MHz 6.33737 GHz
165.984 MHz 6.27232 GHz 165.312 MHz 247.968 MHz 6.43264 GHz E
248,976 MHz 331,968 MHz 635597 GHz 4733 dBm 247.968 MHz 330624 WHz 6.51463 GHz -49.41 dBm -48.95 dB

02:55:46 PM 06/12/2025

Plot on 6665 MHz

RefLevel 20.00dBm  Offset 28,00 dB Mode Auto Sweep

[

s6L
Count 100/100
1 Spectrum Emission Mask
Uit Ches) oSS
10aRE2
(1 - —
I
J M\‘MI“M o
T
| AN
(CF6.665 Gz 001 pts 663 MHz/ Span 862,976 MHz

Center 6.6

331488 MHz -MBE16 MHz

248616 MHz -165.744 MHz
-165.744 MHz B3572 MHz
61872 MHz S2872 MHz
2872 MHz 83872 MHz
3872 MHz 165,744 MHz
165.744 MHz 2485616 MHz
248616 MHz 331.488 MHz

Peak Power 0.27dBm

6.33384 GHz Bm
6.41738 GHz -51.95 dBm
6.58080 GHz .61 dBm
658163 GHz
6.74837 GHz

6.81510 GHz
6.91328 GHz

6.995 49 GHz X -50.12 dB

04:01:40 PM 06/12/2025

[

03:25:13 PM 06/12/2025

s 0612
52513
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ssanranas. FCC RADIO TEST REPORT Report No. : FR522804H

EUT Mode 802.11ax HE160 996RUS67

Plot on 6345 MHz

RefLevel 20.00dBm  Offset 21,70 dB Mode Auto Sweep

' Spectrum Emission Mask

Umit Cned PRSS
10qab2
0 T
|
]
YA P |
|
\K ﬁ 1
|
I T
[(TEH 1001 pte 56,05 MHz/ 660,48 MAz
2 Result Summa:

Sub Block A

RBW 2.000 MHz

-330.240 Mz Hz 2000 Mz m dB -5.30d8
-247.680 Mz -165.120 MHz 6.09765 GHz 65 dBm -51.10dB 111048
~165.120 Miz 6.21337 GHz ;| -40.61 dB -1589d8
81560 Miz 560 6.26194 GHz 3950 dB 13508
82560 Miz 6.42806 GHz 17948
51560 Miz 6.42889 GHz 1298 dB
165120 MHz MHz 658235 GHz B -1085dB
247,680 Mz 330,240 MHz Y 659301 GHz -51.50 dBm - 1095 dB

03:47:15 PM 06/12/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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MIMO <Ant. 1+2(2)>

EUT Mode

802.11ax HE160 FullRU

Plot on 6025 MHz

RefLevel 20.00dBm  Offset 28,07 dB

Plot on 6185 MHz

RefLevel 20.00dBm  Offset 28.27 dB

Center 6.03GHz

Peak Power 0.51 dBm

REW 2.000 MHz

Sub Block A

Center 6.18 GHz

Peak Power 0.36 dBm

Mode Auto Sweep sl Mode Auto Sweep sl
Count 100/100 Count 100/100
1 Spectrum Emission Mask
Uit Ches PRss
10.aBR2%
o, - et o, — —
- = T =
/ ‘I | |
| ‘ | W
| | |
(CF 6.025 GHz 1001 pts 66.03 NHz/ Span 660.288 MHz | |CF 6.185 GHz 1001 pts 6649 MHy/ Span 664,898 MHz
2 Result Summ:

REW 2.000 MHz

-330.184 Miz 247608 MHz 9585 GHz 45.40 dBm -331.448 Mz 249336 MHz 2,000 MHz 85488 GHz B 14.43 443 de
-247.608 Mz -165.072 MHz 2.000 MHz 577772 GHz 46,95 dBm -245.336 Mz 166224 MHz 2,000 MHz 5.98852 GHz -40.29 dBm 65 82948
-165.072 Mz 83536 MHz 2.000 MHz 5.86755 GHz -35.94 dBm -166.224 Miz 84112 MHz 2.000 MHz 602779 GHz -36.42 dBm -36.78 dB 963dB
61536 MHz 82536 MHz 2,000 Mtz 5.94196 GHz 3357 dBm $4.112 MHz £3.112MHz 2000 MHz 610139 GHz 3499 dBm -3535d8 153548
52536 MHz 83536 MHz 2000 Mz 610804 GHz -33.48 dBm 83.112 MHz 84,112 WHz 2,000 Miz 6.26861 GHz 34.72dBm 35,07 dB 150748
53536 MHz 165.072 MHz 2000 Mz 617913 GHz 3932 dBm 84112 MHz 166.224 MHz 2,000 Mtz 6.33754 GHz 40.71 dBm -41.07d8 1438 d8
165,072 MHz 247,608 MHz 2000 MHz 6.27162 GHz 4553 dBm 166.224 MHz 249336 MHz 2,000 MHz 6.43400 GHz 50.86 dBm 51.22 di A1.22dB
247608 MHz 330144 WHz 2,000 Mtz 634953 GHz -47.93 dBm 249336 Mz 332,448 MHz 2,000 Mtz 6.50714 GHz -48.39 dBm -48.75 dB -8.75dB
e,
11:43:16 MM 06/10/2025 11:58:30 MM 06/10/2025
Ref Level 20,00 dBm  Offset 7837 db Mode Auto Sweep sl Ref Level 20.00dBm  Offset 7857 db Mode Auto Sweep s6L
Caunt 100/100
Uit Ches PRss Uit Ches PRss
10aRE2 10aRE2
0 = e 0 ==
|r 1| I\
‘ [ |
T T T
CFE.345 Ghz 1001 pts 65,36 MHz/ Span 663.552 MHz | |CF 6.665 GHz 1001 pts 6641 MHy/ Span 664,126 MH:
2 Result Summ: 2 Result Summ:
Y Center 6,34 GHz Pesk Power 0.37 dBm RBW 2,000 MHz Sub Block A Center 667 GHz Pesk Power 0,50 dBm RBW 2,000 MHz
8832 MHz 2,000 MHz 6.01356 GHz 5 -332.064 Miz ~249.048 MHz 2,000 MHz 6 Hz 4211 dBm 426 F
248,832 MHz 165,868 MHz 2,000 MHz 6.09650 GHz .03 d -245.048 MHz 166.032 MHz 2,000 MHz 6.41628 GHz 46,19 dBm -46.69 dB
165,888 Miz -83.504 MHz 2.000 MHz 6.18811 GHz -37.27 dBm 166032 Mz 4016 MHz 2000 MHz 6.50597 GHz -31.70 dBm -38.20 4B
51944 MHz 82544 MHz 2,000 MHz 6.26156 GHz 3493 dBm -B4.016 MHz 83016 MHz 2000 MHz 658148 GHz 3459 dBm -35.09d
52944 Miz 53,944 Wz 2000 MHz 642844 GHz 34,97 dBm 81016 Miz 84016 MHz 2,000 Miz 6.74852 GHz 3432 dBm -3182d8
53944 MHz 165,868 MHz 2000 MHz 6.49656 GHz -40.88 dBm 84016 MHz 166032 MHz 2,000 Mtz 6.82136 GHz -38.15 dBm 3865 di
165,888 MHz 248832 WHz 2,000 MHz 659350 GHz 5147 dBm 166032 Mz 249.048 WHz 2,000 MHz 691372 GHz -45.84 dBm 50.45 dB
248832 MHz 331776 MHz 2,000 Mtz 6.57578 GHz 47.74 dBm 249,048 MHz 332,064 MHz 2,000 Mtz 6.99208 GHz -46.50 dBm -47.10d8
v, R

12:07:34 BM 06/10/2025

12:25:20 BM 06/10/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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EUT Mode 802.11ax HE160 996RU67

Plot on 6025 MHz Plot on 6185 MHz

RefLevel 20,00dBm  Offset 27,50 dB Mode Auto Sweep s6L RefLevel 20.00dBm  Offset 21,70 dB Mode Auto Sweep s6L

Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 Spectrum Emission Mask
Uit Ches PRSS Uit Ches PRss
10 dBh 10.aBR2%
o, : o, - -

i
| WA |
L

] ﬁ \

™ ™ el M s,
|50 dBm - e 50 g —————— —t I _
|CF 6.025 GHz. 1001 pts 66.03 MHz/ Span 660.288 MHz | |CF 6.185 GHz 1001 pts 66.49 MHz/ Span 664.896 MHz
2 Result Summ 2 Result Summ

Sub Block A Center 6.03GHz Peak Power 0.38 dBm RBW 2.000 MHz Sub Block A Center 6.18 GH: Peak Power 0.59 dBm

-330.144 MHz 247,608 MHz 6848 GHz 332448 MHz 219336 WHz 9326 GHz
-247.608 Mz -165.072 MHz 5.77904 GHz -245.336 Mz <166 5.93733 GHz
-165.072 Mz 83536 MHz 5.94113 GHz -166.224 MHz

51536 Milz 2536 MHz 5.94196 GHz 54112 Milz

82536 Miz 83536 MHz 6.10804 GHz 81112 Miz

51536 Miz 84,112 Miz

165072 Mz 166.224 Mtz

247608 MHz 330,144 MHz Y 635283 GHz -48.67 dBm 249.336 MHz 332,448 MHz Y 6.51645 GHz

[ or S 5

02:56:31 PM 06/12/2025 :127:55 M 06/12/2025

Plot on 6665 MHz

RefLevel 20.00dBm  Offset 28,00 dB Mode Auto Sweep s6L

Count 100/100
1 Spectrum Emissian Mask
it Ches 7RSS
10qa
0 T 3
] o i o
B
/ l
M ey, ]
[ 081 pts .41 M/ Span E64.128 iFa
2 Result Summ

Peak Power 0.0 dBm REW 2.000 MHz

332064 Mz 6.33393 GHz
-245.048 MHz 166! 6.41628 GHz
166032 Mz . 6.58065 GHz
-B4.016 MHz X 658148 GHz
81016 Miz . 6.74852 GHz
84016 Mitz 1 6.82003 GHz
166,032 MHz I 691372 GHz
249,048 Mz 332,064 MHz 6.99607 GHz -47.57 dBm -47.57dB

[

04:03:57 PM 06/12/2025
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EUT Mode 802.11ax HE160 996RUS67

Plot on 6345 MHz

RefLevel 20.00dBm  Offset 21,70 dB Mode Auto Sweep

' Spectrum Emission Mask

Limit Cnee Phss
10an2
0 T
|
T
VA Py
BB \
] I I
|
—— e et e
|CF 6.345 GHz. 1001 pts 66.36 MHz/ Span 663.552 MHz

2 Result Summ:
Sub Block A

331776 Mz Hz 2000 Mz iz m dB 3.4 dB
-248.832 Mz -165.888 MHz 6.09716 GHz -50.04 dB -10.13dB
-165.888 Miz Mz 6.18944 GHz . A17.08dB
51344 Milz 544 ) 6.26156 GHz 2838
52944 Miz 642844 GHz - 14268
53944 Miz 6.42928 GHz 35/ 1562dB
165,888 Mz MHz 6.59350 GHz 54, 143248
24833) Mz 331776 MHz Y 6.67313 GHz . 4 12888

03:49:20 PM 06/12/2025

TEL: 886-3-327-0868 Page Number 1 A2-54 of 54
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Appendix B. AC Conducted Emission Test Results

Temperature : 23.5~26.17C
Relative Humidity : |52.3~62.7%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number 1 B1 of BS
FAX: 886-3-327-0855



CO07-HY

EUT Information

Report No.: FR522804H
2025/6/17

Report NO : 522804
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
90T
80+
70t
N 60_\ CISPR-QP Limit atMain Ports
>
m i R
ke e AR
c B 6 SO SUUR SO U S SORNO USRS SUPRRE SPTURS SOV SO CISPR-Ave LimitatMain Ports
= 50"' ~ H
o V'S [y SV SNV S SO SO SR S S H '
= 40 ’Q & P
1 ¢
& L 2
30T
2
201
101
0 } } ——+—+— } ——— } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.151553 26.16 55.91 29.75 | L1 FLO 20.0
0.151553 45.53 65.91 20.38 | L1 FLO 20.0
0.170250 22.60 54.95 3235 | L1 FLO 20.0
0.170250 41.51 64.95 23.44 | L1 FLO 20.0
0.192750 18.68 53.92 35.24 | L1 FLO 20.0
0.192750 39.06 63.92 2486 | L1 FLO 20.0
0.375810 31.07 48.37 17.30 | L1 FLO 20.0
0.375810 32.66 58.37 25.71 | L1 FLO 20.0
2.303430 16.41 46.00 29.59 | L1 FLO 20.1
2.303430 22.73 56.00 33.27 | L1 FLO 20.1
7.926540 27.74 50.00 22.26 | L1 FLO 20.3
7.926540 33.14 60.00 26.86 | L1 FLO 20.3
11.467590 34.43 50.00 15.57 | L1 FLO 20.4
11.467590 40.01 60.00 19.99 | L1 FLO 20.4
13.058160 40.89 50.00 9.11 | L1 FLO 20.5
13.058160 47.18 60.00 12.82 | L1 FLO 20.5
13.559460 42.13 50.00 7.87 | L1 FLO 20.5
13.559460 46.69 60.00 13.31 | L1 FLO 20.5
14.170830 36.83 50.00 13.17 | L1 FLO 20.6
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CO07-HY
14.170830 42.88 60.00 1712 | L1 FLO 20.6
21.048450 31.53 50.00 18.47 | L1 FLO 20.8
21.048450 37.15 60.00 22.85 | L1 FLO 20.8

Report No.: FR522804H
2025/6/17
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CO07-HY

Report No.: FR522804H
2025/6/17

EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]

522804
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

\ CISPR-QP Limit atMain Ports
|

S, CISPR-Ave LimitatMain Ports

Ok 300 400500 800 1M 2M 3M 4AM5M 6 8 10M 20M  30M

Frequency inHz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.153105 25.82 55.83 30.01 | N FLO 20.0
0.153105 44.10 65.83 21.73 | N FLO 20.0
0.165750 28.31 55.17 26.86 | N FLO 20.0
0.165750 41.68 65.17 23.49 | N FLO 20.0
0.192750 18.75 53.92 35.17 | N FLO 20.0
0.192750 38.96 63.92 2496 | N FLO 20.0
0.311190 17.92 49.94 32.02 | N FLO 20.0
0.311190 25.96 59.94 33.98 | N FLO 20.0
0.379230 34.38 48.30 13.92 | N FLO 20.0
0.379230 37.74 58.30 20.56 | N FLO 20.0
0.625380 25.39 46.00 20.61 | N FLO 20.0
0.625380 26.87 56.00 29.13 | N FLO 20.0
8.241000 28.90 50.00 21.10 | N FLO 20.3
8.241000 34.20 60.00 25.80 | N FLO 20.3
11.464350 32.90 50.00 17.10 | N FLO 20.4
11.464350 39.92 60.00 20.08 | N FLO 20.4
12.383250 29.02 50.00 20.98 | N FLO 20.5
12.383250 38.78 60.00 21.22 | N FLO 20.5
13.067340 43.89 50.00 6.11 | N FLO 20.5
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13.067340 49.33 60.00 10.67 | N FLO 20.5
13.732080 32.16 50.00 17.84 | N FLO 20.6
13.732080 40.21 60.00 19.79 | N FLO 20.6
14.275500 40.04 50.00 9.96 | N FLO 20.6
14.275500 45.47 60.00 1453 | N FLO 20.6
14.741250 39.00 50.00 11.00 | N FLO 20.6
14.741250 43.60 60.00 16.40 | N FLO 20.6
20.734710 30.39 50.00 1961 | N FLO 20.9
20.734710 36.41 60.00 2359 | N FLO 20.9

Report No.: FR522804H
2025/6/17
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Appendix C. Radiated Spurious Emission Test Data

Temperature : 20.8~23.4°C

Test Engineer : Ken Kuo, York Huang and White Hou
Relative Humidity : 54.5~62.8%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number . Cl1 of C84
FAX: 886-3-327-0855
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C1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel Frequency RU Remark
(GHz) Rate
U-NII- 5.925-
Mode 1 142 802.11a 1 5955 MCSO0 - -
5 6.425
U-NII- 5.925-
Mode 2 142 802.11a 49 6195 MCSO0 - -
5 6.425
U-NII- 5.925-
Mode 3 142 802.11a 93 6415 MCSO0 - -
5 6.425
U-NII- 5.925- 802.11ax
Mode 4 142 1 5955 MCSO0 Full RU -
5 6.425 HE20
U-NII- 5.925- 802.11ax Partial RU
Mode 5 142 1 5955 MCSO0 -
5 6.425 HE20 106/53
U-NII- 5.925- 802.11ax
Mode 6 142 49 6195 MCSO0 Full RU -
5 6.425 HE20
U-NII- 5.925- 802.11ax
Mode 7 142 93 6415 MCSO0 Full RU -
5 6.425 HE20
U-NII- 5.925- 802.11ax
Mode 8 142 3 5965 MCSO0 Full RU -
5 6.425 HE40
U-NII- 5.925- 802.11ax Partial RU
Mode 9 142 3 5965 MCSO0 -
5 6.425 HE40 242/61
Mode U-NII- 5.925- 802.11ax
142 51 6205 MCSO0 Full RU -
10 5 6.425 HE40
Mode U-NII- 5.925- 802.11ax
142 91 6405 MCSO0 Full RU -
11 5 6.425 HE40
TEL: 886-3-327-0868 Page Number . C2 of C84
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FCC RADIO TEST REPORT

Report No. : FR522804H

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode U-NII- 5.925-
1+2 802.11ax HE80 7 5985 MCSO0 Full RU -
12 5 6.425
Mode U-NII- 5.925- Partial RU
1+2 802.11ax HE80 7 5985 MCSO0 -
13 5 6.425 484/65
Mode U-NII- 5.925-
1+2 802.11ax HE80 55 6225 MCSO0 Full RU -
14 5 6.425
Mode U-NII- 5.925-
1+2 802.11ax HE80 87 6385 MCSO0 Full RU -
15 5 6.425
Mode U-NII- 5.925- 802.11ax
1+2 15 6025 MCSO0 Full RU -
16 5 6.425 HE160
Mode U-NII- 5.925- 802.11ax Partial RU
1+2 15 6025 MCSO0 -
17 5 6.425 HE160 996/67
Mode U-NII- 5.925- 802.11ax
1+2 47 6185 MCSO0 Full RU -
18 5 6.425 HE160
Mode U-NII- 5.925- 802.11ax
1+2 79 6345 MCSO0 Full RU -
19 5 6.425 HE160
Mode U-NII- 6.525-
1+2 802.11a 117 6535 MCSO0 - -
31 7 6.875
Mode U-NII- 6.525-
1+2 802.11a 149 6695 MCSO0 - -
32 7 6.875
Mode U-NII- 6.525-
1+2 802.11a 185 6875 MCSO0 - -
33 7 6.875
TEL: 886-3-327-0868 Page Number . C3 of C84
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FCC RADIO TEST REPORT

Report No. : FR522804H

Band Data
Mode Band Antenna Modulation Channel A Frequency RU Remark
(GHz) Rate
Mode 34 | U-NII-7 | 6.525-6.875 142 802.11ax HE20 117 6535 MCSO0  FullRU -
Mode 35 | U-NII-7 | 6.525-6.875 142 802.11ax HE20 149 6695 MCSO0 @ FullRU -
Mode 36 | U-NII-7 | 6.525-6.875 142 802.11ax HE20 185 6875 MCSO0 @ FullRU -
Mode 37 | U-NII-7 | 6.525-6.875 142 802.11ax HE40 123 6565 MCSO0 @ FullRU -
Mode 38 | U-NII-7 | 6.525-6.875 142 802.11ax HE40 147 6685 MCSO0 @ FullRU -
Mode 39 | U-NII-7 | 6.525-6.875 142 802.11ax HE40 187 6885 MCSO0 @ FullRU -
Mode 40 | U-NII-7 | 6.525-6.875 142 802.11ax HE80 135 6625 MCSO0 @ FullRU -
Mode 41 | U-NII-7 | 6.525-6.875 142 802.11ax HE80 151 6705 MCSO0 @ FullRU -
Mode 42 | U-NII-7 | 6.525-6.875 142 802.11ax HE80 183 6865 MCSO0 @ FullRU -
Mode 43 | U-NII-7 | 6.525-6.875 142 802.11ax HE160 143 6665 MCSO0 FullRU -
Mode 44 | U-NII-7 | 6.525-6.875 142 802.11ax HE160 175 6825 MCSO0 @ FullRU -
TEL: 886-3-327-0868 Page Number . C4 of C84
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C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) @ (dB) Avg.
Band
1 802.11a 1 5887.40 48.90 68.20 -19.30 H Avg. Pass -
Edge
1 802.11a 1 17865.00 44.18 54.00 -9.82 \% Avg. Pass - Harmonic
2 802.11a 49 | 12390.00 41.52 54.00 -12.48 \Y Avg. Pass - Harmonic
3 802.11a 93 | 19245.00 45.07 54.00 -8.93 \Y Avg. Pass - Harmonic
802.11ax Band
4 1 5924 .97 53.44 68.20 -14.76 H Avg. Pass Full RU
HE20 Edge
802.11ax
4 1 17865.00 44.66 54.00 -9.34 H Avg. Pass Full RU Harmonic
HE20
802.11ax Partial RU Band
5 1 5924.71 72.93 88.20 -156.27 V | Peak  Pass
HE20 106/53 Edge
802.11ax
6 49 | 12390.00 41.35 54.00 -12.65 \Y Avg. Pass Full RU Harmonic
HE20
802.11ax
7 93 | 19245.00 39.79 54.00 -14.21 \Y Avg. Pass Full RU Harmonic
HE20
802.11ax Band
3 5924.82 54.88 68.20 -13.32 H Avg. Pass Full RU
HE40 Edge
8
802.11ax
3 | 17895.00 44.83 54.00 -9.17 H Avg. Pass Full RU Harmonic
HE40
TEL: 886-3-327-0868 Page Number . C5 of C84
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Report No. : FR522804H

Freq.

Level

Limit

Margin

Peak

Res
Mode @ Modulation | Ch. Pol. RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg. ult
802.11ax Partial RU Band
9 3 5919.08 81.71 88.20 -6.49 H Peak | Pass
HE40 242/61 Edge
802.11ax
10 51 | 12410.00 41.29 54.00 -12.71 \ Avg. Pass Full RU Harmonic
HE40
802.11ax
1" 91 | 19215.00 38.61 54.00 -15.39 V Avg. Pass Full RU Harmonic
HE40
802.11ax Band
7 5916.84 59.84 68.20 -8.36 H Avg. Pass Full RU
HE80 Edge
12
802.11ax
7 17955.00 46.44 54.00 -7.56 H Avg. Pass Full RU Harmonic
HE80
802.11ax Partial RU Band
13 7 5918.28 79.43 88.20 -8.77 V Peak | Pass
HE80 484/65 Edge
802.11ax
14 55 | 12450.00 41.55 54.00 -12.45 \% Avg. Pass Full RU Harmonic
HE80
802.11ax
15 87 5968.00 51.98 68.20 -16.22 H Avg. Pass Full RU Harmonic
HE80
802.11ax Band
15 5923.00 63.61 68.20 -4.59 H Avg. Pass Full RU
HE160 Edge
16
802.11ax
15 | 12050.00 4214 54.00 -11.86 H Avg. Pass Full RU Harmonic
HE160
802.11ax Partial RU Band
17 15 5896.60 67.01 68.20 -1.19 H Avg. Pass
HE160 996/67 Edge
TEL: 886-3-327-0868 Page Number . C6 of C84
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Report No. : FR522804H

Freq. Level Limit Margin Peak | pesu
Mode Modulation Ch. Pol. RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg. It
802.11ax
18 47 | 12370.00 41.98 54.00 -12.02 \% Avg. Pass @ FullRU | Harmonic
HE160
802.11ax
19 79 | 12690.00 42.49 54.00 -11.51 \% Avg.  Pass FullRU | Harmonic
HE160
31 802.11a 117 | 19605.00 48.58 54.00 -5.42 \% Avg. Pass - Harmonic
32 802.11a 149 | 20085.00 50.59 54.00 -3.41 \% Avg. Pass - Harmonic
33 802.11a 185 | 20625.00 50.39 54.00 -3.61 \% Avg. Pass - Harmonic
34 802.11ax HE20 | 117 | 19605.00 43.39 54.00 -10.61 \% Avg.  Pass FullRU | Harmonic
35 802.11ax HE20 | 149 | 20085.00 48.84 54.00 -5.16 \% Avg.  Pass FullRU | Harmonic
36 802.11ax HE20 | 185 | 20625.00 50.68 54.00 -3.32 \% Avg.  Pass FullRU | Harmonic
37 802.11ax HE40 | 123 | 19695.00 42.09 54.00 -11.91 \% Avg.  Pass FullRU | Harmonic
38 802.11ax HE40 | 147 | 20055.00 47.99 54.00 -6.01 \% Avg.  Pass FullRU | Harmonic
39 802.11ax HE40 187 @ 7280.00 46.56 54.00 -7.44 H Avg.  Pass FullRU | Harmonic
TEL: 886-3-327-0868 Page Number . C7 of C84
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Report No. : FR522804H

Mod Freq. Level Limit Margin Peak | Resu
Modulation Ch. Pol. RU Remark
© (MHz) (dBuV/m) | (dBuV/m) (dB) Avg. It
40 802.11ax HE80 | 135 | 13250.00 42 .47 54.00 -11.53 \% Avg. = Pass | FullRU | Harmonic
41 802.11ax HE80 | 151 | 20115.00 45.76 54.00 -8.24 \% Avg. = Pass | FullRU | Harmonic
42 802.11ax HE80 183 = 7272.00 48.18 54.00 -5.82 H Avg. = Pass | FullRU | Harmonic
802.11ax
43 143 | 13330.00 44.49 54.00 -9.51 \% Avg. = Pass | FullRU | Harmonic
HE160
802.11ax
44 175  20475.00 46.50 54.00 -7.50 \% Avg. = Pass | FullRU | Harmonic
HE160
TEL: 886-3-327-0868 Page Number . C8 of C84
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1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 1+2
Pol. Horizontal Fundamental
. Level dBuvim) Date: 2025-06-04 - Level [4BaVin) Date: 2025-06-04
1225 1225
1
1050 1050
875 87.51 H ”—‘ HH m PEAK(UNI)_6E
70,0, 700
1
52t gl 525
30 350
Peak 115 115
5825 5851, 5877, 5003. 5029, 5955 1000 240, 3480, 4720, 5060, 7200
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Conditien: PEAK_BE(UNIT)_GE 3m DRH1B-E_LE2CG4AIBEN 250520 HORTZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CG4AISEN 250528 HORIZONTAL
: RBi: 1600, 60kkHz VEW:3000.000kHI SHT:AUto : RBW:1000.000kHL VBii:3000.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5876.35 58.71 88.20 -29.49 46.45 33.65 12.66 35.02 0.97 100 122 Peak 1 5955.00 112.48 ------ ------ 160.13 33.62 1286 35.84 0.3 100 122 Peak
- Level(dBulim) Date: 2025-06.04 . Level dBuVim) Date: 2025-06-04
1225 1225
1
1050 1050
875 875
o0 4 AVGIUNI_ 6
30 350
AVg 115 115
5825 5851, 5671, 5903, 5029, 5955 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site 1 B3CH22-HY site + B3CH22-HY
Conditien: AVG_BE(UNII)_6E 3m DRHL8-E_LE2CA4A1BEN 258528 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 256520 HORIZONTAL
© RBi:1000. 600kHz VBH:@.620kHz SHT:Auto + RBI:1000.000kHz VBI:0.620kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5887.48 43.98 68.20 -19.38 36.62 33.67 12.69 35.83 @.95 108 122 Average 1 5955.80 185.68 ------ ------ 93.41 33.62 12.86 35.84 @.83 188 122 Average
TEL: 886-3-327-0868 Page Number . C9 of C84

FAX: 886-3-327-0855




ssanroncas. FCC RADIO TEST REPORT Report No.

: FR522804H

1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 1+2
Pol. Vertical Fundamental
. Level dBuvim) Date: 2025-06-04 - Level [4BaVin) Date: 2025-06-04
1225 1225
1
1050 1050
70,0, 700
‘ . S—
Iy " ! ! .
25 itandteymapetifetb it ARl 525
30 350
Peak 115 115
5825 5851, 5877, 5003. 5029, 5955 1000 240, 3480, 4720, 5060. 7200
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Conditien: PEAK_BE(UNII)_6E 3m DRH1B-E_LE2CG4AIBEN 250520 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CG4AISEN 250528 VERTICAL
: RBW:1000.000kHz VBW:3000.060kHZ SHT:Auto : RBH:1000.000kHz VB:3606.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5893.77 55.72 88.20 -32.48 43.42 33.69 1270 35.03 .94 398 122 Peak 1 5955.00 168.77 ------ ------ 9.51 33.62 12.85 35.84 0.83 398 122 Peak
- Level(dBulim) Date: 2025-06.04 . Level dBuVim) Date: 2025-06-04
1225 1225
1050 1050 1
875 875
o0 4 AVGIUNI_
30 350
AVg 115 115
5825 5851, 5671, 5903, 5029, 5955 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
site : B3CH22-HY site : B3CH22-HY
Conditien: AVG_BE(UNII)_6E 3m DRHL8-E_LE2CA4A1BEN 25052 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 256520 VERTICAL
© RBi:1000. 600kHz VBH:@.620kHz SHT:Auto + RBI:1000.000kHz VBH:0.620kHz SHT:Auto
Limit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5923.67 46.85 68.20 -22.15 33.76 33.65 12.78 35.83 @.89 398 122 Average 1 5955.80 102.13 ------ ------ 89.87 33.62 12.85 35.84 @.83 398 122 Average
TEL: 886-3-327-0868 Page Number : C10 of C84

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804H

Mode

Harmonic

U-NII-5_5.925-6.425_802.11a_CH1_5955MHz

ANT

Pol.

Horizontal

1+2

Vertical

Peak

Avg

4o Level [dBuv/m)

Date: 2025-06-11

1225

105.0

87.5

700

52.5

35,0

7.5

PEAH{UNI6E

AVG(UNIT| 6E

1W

1000 8800, 0. 32200,

16600, 2440
Frequency (MHz)

Site 1 B3CH22-HY
Condition: PEAK(UNII)_6E 1m SHF_1225 240624 HORIZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m de  dBuv  dB/m dB de de  deg
1 1144.00 49.66 74.00 -24.34 51.67 24.86 5.58 31.94 0.29 - -~ Peak
2 5576.80 ©3.87 B88.20 -24.33 52.91 32.75 12.42 34.96 0.75 100 121 Peak
3 5576.8@ 51,92 68.20 -16.28 40.96 32.75 12.42 34.9 Q.75 100 121 Average
4 6368.88 64.96 88.28 -23.24 58.42 35.54 13.34 35.19 @.85 168 120 Peak
5 6368.8 52.89 68.20 -16.11 37.55 35.54 13.34 35.19 .85 100 120 Average
6 11910.80 49.75 74.00 -24.25 33.33 39.12 13.12 40.32 0.00 - -~ Peak
7 11910.00 40.20 34.00 -13.8¢ 23.78 39.12 13.12 49.82 0.00 - -- Average
8 17865.00 54,83 74.00 -19.97 36,32 41.26 22.21 45.76 0.00 - -- Peak
9 17865.80 44.86 54.80 -9.94 26.35 41.26 22.21 45.76 0.80 - -- Average
18 23830.86 44.17 74.88 -29.83 49.23 38.78 25.98 68.28 -9.54 173 24 Peak
11 23839.60 34.89 54.88 -19.11 39.95 38.78 25.98 6@.28 -9.54 173 24 Average

40000

g0 Level (dBuvim)

1225
1050
81.5
700
52.5]
35.0

17.5

Site

EBEoamuoumpswmne

Date: 2025-06-11

PEAH(UNIIBE

AVG(UNI) | 6E|

M—»MW“‘"MM

1000 8800. 6600, 24400, 32200.
Frequency (MHz}
: B3CH22-HY
Condition: PEAK(UNII)_6E Lm SHF_L225_248624 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos

Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m d&  dBuv  dB/m d8 d8 d8 o deg
1eo0.00 45.38 74.80 -25.62 51.53 23.32 5.19 31.94 0.30 - -- Peak
5576.80 59.71 BB.20 -28.49 48.75 32.75 12.42 34.9% 0.75 300 130 Peak
5576.8@ 46.89 68.20 -21.31 35.93 32.75 12.42 34.% .75 3ee 130 Average
6384.80 6@.47 88.28 -27.73 45.82 35.64 13.36 35.20 8.85 1ee 341 Peak
6384.80 47.20 68.28 -20.91 32.64 35.64 13.36 35.28 @.85 188 341 Average
11910.08 51.02 74.00 -22.98 34.60 39.12 18.12 48.82 0.80 - -- Peak
11910.08 48.56 54.00 -13.44 24.14 39.12 18.12 48.82 0.00 - -- Average
17865.08 54.25 74.00 -19.75 36.34 41.26 22.21 45.76 .00 - -- Peak
17865.88 44.18 54.88 -9.82 26.47 41.26 22.21 45.76 ©.80 -- -- Average
23820.88 44.42 74.88 -29.58 49.49 38.78 25.97 60.20 -9.54 192 275 Peak
23820.88 37.41 54.0@ -16.59 42.48 38.7@ 25.97 6B.20 -9.54 192 275 Average

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number : C11 of C84
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FCC RADIO TEST REPORT

Report No. : FR522804H

Pol. Horizontal Vertical
. LewlBiln) Date 2025.06.04 . Lewl(Bim) Date: 2025.06.04
1225 125
15 75
700 T
10.6G (—H H LJ AVG(UNI 5E —U H LJ AV 5E
] 5l
~18G N O A Y N 0 N A N e
10 10
Avg
1! .
10600 12080, 13560, 15040, 16520, 18000 10600 12080 13560, 15040, 18520, 14000
Frequency (MHz) Frequency (MHz)
Site o OHIY Site o BRI

Condition: AVG(UNIT)_6E 3n DAHIS-E_LEACOARIBEN 250520 HORIZONTAL

Condition: AVG(UNIT)_6E 3m OAHIS-E_LECOARIGEN 250520 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C12 of C84




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804H

Mode

Harmonic

U-NII-5_5.925-6.425_802.11a_CH49_6195MHz

ANT

Pol.

Horizontal

1+2

Vertical

Peak

Avg

4o Level [dBuv/m)

Date: 2025-06-11

1225

105.0

87.5

700

52.51

35.0)

17.5)

PEAH{UNI6E

1000

Site 1 B3CH22-HY

Freq Level

1003.00 49.39
5792.00 64.62
5792.88 52.64
66088.86 61.33
6603.00 43.83
12390.00 51.49
12399.00 41.26
18585.00 40.77
18585.08 31.89
24780.88 45.73
11 24780.60 42.23

P NV NI

5

8800,

Condition: PEAK(UNII)_6E 1m

Limit
Line

74.00
88.20
68.20
88.28

88.28
68.20

16600. 2440
Frequency (MHz)

SHF_1225_240624 HORIZONTAL

Hargin

-22.51

-33.23
-22.91
-42.42
-25.97

Read  Ant
Level Factor

dBuV  dB/m
52.52 23.38
52.27 33.78
49,29 33.78
46.14 36.22
33.69 36.22
34.07 39.88
23.84 39.88
35.58 38.33
45.9@ 38.33
49.68 39.38
46.13 39.38

Cable
Loss

Hz dBuV/m dBuV/m

g0 Level (dBuvim)

Date: 2025-06-11

1225

105.0

PEAR(UNII)6E|
4

700
AVG(UNID| 6E AVG(UNI) | 6E
M 52'5W WW
35.0
175
0
0. 32200, 40000 1000 8800. 6600, 24400, 32200. 40000
Frequency (MHz)
Site : B3CH22-HY
Condition: PEAK(UNII)_6E Lm SHF_L225_248624 VERTICAL
Preamp  Aux APos TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
de de m deg MHz dBuV/m dBuV/m d&  dBuv  dB/m d8 d8 d8 o deg
31.94  e.38 - -~ Peak 1 1128.00 47.76 74.00 -26.24 49.67 24.20 5.54 31.94 .29 - -- Peak
35.00  1.18 100 124 Peak 2 5B16.e@ 62.85 B8.20 -25.35 50.53 33.74 12.51 35.01 1.e8 370 124 Peak
.00 L8 100 124 Average 3 5Bl6.@@ 51.72 68.28 -16.58 39.38 33.74 12,51 35.01 1.e8 370 124 Average
35.43  @.34 108 120 Peak 4 6592.8@ 58.60 88.28 -29.68 43.44 36.18 13.54 35.49 8.84 1e1 360 Peak
35.43  0.34 100 120 Average 5 6592.8@ 46.78 68.28 -21.42 31.62 36.18 13.54 35.48 @8.84 181 360 Average
4112 @.e8 - -~ Peak 6 12390.00 51.25 74.88 -22.75 33.83 30.83 18.66 41.12 0.60 - -- Peak
4112 @.00 - -- Average 7 12390.80 41.52 54.00 -12.48 24.10 39.88 18.66 41.12 ©.60 - -- Average
66.45 -9.54 167 317 Peak § 18585.00 45.08 74.0@ -28.92 59.89 38.33 22.85 66.45 -9.534 168 180 Peak
66.45 -9.54 167 317 Average 9 18585.88 33.62 54.88 -20.38 48.43 38.33 22.85 66.45 -9.54 168 188 Average
68.28 -9.54 178 17 Peak 18 24780.80 45.88 88.20 -43.20 48.98 39.38 26.62 68.28 -9.54 189 42 Peak
60.28 -9.54 178 17 Average 11 24730.88 40.97 68.28 -27.23 44.87 39.33 26.62 6@.28 -9.54 189 42 Average

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number

: C13 of C84




ssamranas. FCC RADIO TEST REPORT

Report No. : FR522804H

Pol. Horizontal Vertical
Lol Date; 20250605 Lol Bl Date: 2025.06-06
1225 125
s irs
00 00
10.6G (—H H LJ NI (—H H LJ e
7] 7]
~18G - Y N _— - J N AT P
B0 0
Avg
1. .
10500 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 16000
Frequency (MHz) Frequency (MHz)
Site 0 Site B0
Condition: AVG(UNIL)_GE 3n DRHLS-E LEDCOAALGEN 250520 HORIZONTAL Condition: AVG(UNTL) GE 3n DRHLS-E LEDCRANLGEN 250520 VERTICAL
TEL: 886-3-327-0868 Page Number : C14 of C84

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804H

Mode

Harmonic

U-NII-5_5.925-6.425_802.11a_CH93_6415MHz

ANT 1+2
Pol. Horizontal Vertical
- Level (BuVim) Date: 2025-06-11 o Level (dBuvim) Date: 2025-06-11
1225 1225
105.0 105.0
7.5 7.5
PEAH(UNI| 6E PEAH(UNI) | 6E
700 700
52,5/ 52.5
350 350
175 1.5
Peak » g
1000 8800. 16600. 24400 32200. 40000 1000 8800. 6600. 24400 32200. 40000
Frequency (MHz) Frequency (MHz)
AVg Site @ B3CH22-HY Site @ B3CH22-HY
Condition: PEAK(UNII)_6E Im SHF_1225_240624 HORIZONTAL Condition: PEAK(UNII) 6E lm SHF_1225_248624 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuv/m dBuv/m ds  dBuwv  dB/m d8 d8 d8 o deg HHz dBuv/m dBuv/m ds  dsuw de/m 8 8 8 o deg
1 1128.80 58.75 74.8@ -23.25 52.69 24.28 5.51 31.94 0.29 - -~ Peak 1 1803.00 49.52 74.88 -24.48 52.65 23.33 5.21 31.94 8.30 - -~ Peak
2 6@24.80 58,56 B88.20 -29.64 45.96 33.90 13.00 35.86 @.76 100 122 Peak 2 6E24.80 5B.12 B8.20 -30.@8 45.52 33.99 13.8@ 35.06 @.76 112 337 Peak
3 6@24.00 46.95 68.20 -21.25 34.35 33.98 13.00 35.86 0.76 100 122 Average 3 6B24.00 46.93 68.20 -21.27 34.33 33.90 13.80 35.86 0.76 i 337 Average
4 6832.80 56.13 B88.28 -32.87 48.67 36.6@ 13.87 35.82 @.31 181 62 Peak 4 6832.8@ 54.41 B88.28 -33.79 38.95 36.60 13.87 35.82 @.81 180 1 Peak
5 ©832.60 44.80 ©8.20 -23.42 29.34 36.60 13.87 35.82 Q.81 1ol 62 Average 5 6B32.80 42.8> ©8.28 -25.35 27.39 36.60 13.87 35.82 @.81 160 1 Average
6 12830.80 52.6@ 88.20 -35.60 34.19 48.64 13.98 41.21 0.08 - -~ Peak 6 1283a.00 52.28 B88.28 -35.92 33.37 48.64 18.98 41.21 8.60 - -- Peak
7 19245.80 44,10 74.00 -29.9¢ 57.78 38.82 23.29 65.45 -9.34 200 62 Peak 7 19245.80 54,50 74.0@ -19.44 68.24 3B.82 23.29 65.45 -9.54 171 357 Peak
8 19245.00 34,53 54.00 -19.47 48.21 33.82 23.29 65.45 -9.54 200 62 Average § 19245.00 45.07 54.88 -8.93 58.75 38.82 23.29 65.45 -9.534 171 357 Average
9 25660.8@ 43.78 88.20 -44.50 47.26 39.28 27.38 60.60 -9.54 166 25 Peak 9 25660.80 45.88 B88.28 -43.28 48.56 39.28 27.38 6@.60 -9.54 196 133 Peak
10 25660.00 36.77 ©8.20 -31.43 48.33 39.28 27.30 60.60 -9.54 16e 25 Average 19 25660.80 40.41 ©8.20 -27.79 43.97 39.28 27.30 e@.6@ -9.34 19 133 Average
TEL: 886-3-327-0868 Page Number : C15 of C84

FAX:

886-3-327-0855




ssamranas. FCC RADIO TEST REPORT Report No. : FR522804H

Pol. Horizontal Vertical
Lol Date 026466 Lol Date 026066
1215 1225
815 875
0 00
fo.6e LT L e LT L e
5! L
~18G —— T I U N T -
30 34
Avg
i E
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3H-HY Site KR
Condition: AVG(UNIE) 6E 3n ORHLS-E_LEDCBAALEEN 250520 HORTZONTAL Condition: AV(UNIL) 6 3n ORHLS-E LEDCBARLEEN 250520 VERTICAL
TEL: 886-3-327-0868 Page Number : Cl6 of C84

FAX: 886-3-327-0855



ssanroncas. FCC RADIO TEST REPORT Report No. : FR522804H

4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT 1+2
Pol. Horizontal Fundamental
- Level(dBuim) Date: 2025-06-04 . Level dBuVim) Date: 2025-06-04
1225 1225
1
1050 1050
875 87.51 H ”—‘ HH ’_|.|_| PEAK(UNI)_6E
700 y 700 Mww
52‘5#WMWM~WWWW”WMMwW o
350 30
Peak 115 115
5825 5851, 5877, 5003. 5029, 5955 1000 240, 3480, 4720, 5060, 7200
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Conditien: PEAK_BE(UNIT)_GE 3m DRH1B-E_LE2CG4AIBEN 250520 HORTZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CG4AISEN 250528 HORIZONTAL
: RBi: 1600, 60kkHz VEW:3000.000kHI SHT:AUto : RBW:1000.000kHL VBii:3000.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m B dB  dB o deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 592445 64.13 §8.20 -24.02 51.B9 33.65 12.73 35.03 0.9 100 120 Peak 1 5955.80 111,92 ------ ------ 99.66 33.62 12.85 35.84 0.33 100 120 Peak
- Level(dBulim) Date: 2025-06.04 . Level dBuVim) Date: 2025-06-04
1225 1225
1
1050 1050
815 875
o0 4 AVGIUNI_ 6
525 MW 52‘5M_|_|.|-||_|_r|-|_l_ﬂ_ﬂ_| ]’\/L,_
350 30
AVg 115 115
5825 5851. 5877, 5903, 5920, 5955 1000 240 480. 4720 5960. 1200
Frequency (MHz) Frequency (MHz)
Site 1 B3CH22-HY site + B3CH22-HY
Conditien: AVG_BE(UNII)_6E 3m DRHL8-E_LE2CA4A1BEN 258528 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 256520 HORIZONTAL
© RBi:1000. 600kHz VBH:2.008kHz SHT:Auto + RBI:1000.000kHz VBH:2.000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m B dB  dB o deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5924.97 53.44 68.20 -14.76 41.15 33.65 12.78 35.83 @.89 108 128 Average 1 5955.80 184.51 ------ ------ 92.25 33.62 12.85 35.@4 @.83 108 120 Average

TEL: 886-3-327-0868

FAX: 886-3-327-0855

Page Number : C17 of C84




ssanroncas. FCC RADIO TEST REPORT Report No.

: FR522804H

4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT 1+2
Pol. Vertical Fundamental
. Level dBuvim) Date: 2025-06-04 - Level [4BaVin) Date: 2025-06-04
1225 1225
1
1050 1050
- W5 PEAKIUNI)_6E
70,0, 700
1
525l AR st 525 W
Clan
30 350
Peak 115 115
5825 5851, 5877, 5003. 5029, 5955 1000 240, 3480, 4720, 5060, 7200
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Conditien: PEAK_BE(UNII)_6E 3m DRH1B-E_LE2CG4AIBEN 250520 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CG4AISEN 250528 VERTICAL
: RBi: 1600, 60kkHz VEW:3000.000kHI SHT:AUto : RBW:1000.000kHL VBii:3000.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m B dB  dB o deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 592497 50.71 §8.20 -28.49 47.42 33.65 1273 35.03 @.89 400 142 Peak 1 5955.00 168.47 ------ ------ 9.18 33.64 12.87 35.84 0.82 400 142 Peak
. LeveldBuli) Date: 2025.06.04 . Lol @B¥in) Date: 2025.06.04
1225 1225
1050 1050 1
875 875
o0 4 AVGIUNI_ 6
30 350
AVg 115 115
5825 5851, 5671, 5903, 5029, 5955 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site 1 B3CH22-HY site + B3CH22-HY
Conditien: AVG_BE(UNII)_6E 3m DRHL8-E_LE2CA4A1BEN 25052 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 256520 VERTICAL
© RBi:1000. 600kHz VBH:2.008kHz SHT:Auto + RBI:1000.000kHz VBH:2.000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m B dB  dB o deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5924.97 48.53 68.20 -19.67 36.24 33.65 12.78 35.83 @.89 408 142 Average 1 5955.80 99.68 ------ ------ 87.34 33.62 12.85 35.84 0.83 408 142 Average
TEL: 886-3-327-0868 Page Number : C18 of C84

FAX: 886-3-327-0855




ssanroncas. FCC RADIO TEST REPORT Report No. : FR522804H

4

Mode Harmonic

U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz

ANT 1+2

Pol. Horizontal Vertical

o Level (dBuV/m) Date: 2025-06-11 - Level (dBuvim) Date: 2025-06-11

1225 1225

105.0 105.0

87.5 81.5

PEAH{UNI6E PEAH(UNIIBE

700 700,

AVG(UNID| 6E AVG(UNI) | 6E
525 52.5
i el 1W
35.0 X 35.0
175 175
Peak 0
ea 1000 800, 16600. 24400 32200, 40000 1000 8800. 6600, 24400, 32200. 40000
Frequency (MHz) Frequency (MHz}
Avg Site 1 B3CH22-HY Site : B3CH22-HY
Condition: PEAK(UNII)_6E 1m SHF_1225 240624 HORIZONTAL Condition: PEAK(UNII)_6E Lm SHF_L225_248624 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m de  dBuv  dB/m de de de wn deg MHz dBuV/m dBuV/m d&  dBuv  dB/m d8 d8 d8 o deg
1 1130.20 45.832 74.00 -28.1%3 47.73 24.286 5.54 31.94 0.29 - -~ Peak 1 1117.30 45.32 74.00 -28.68 47.33 24.13 5.51 31.94 @.29 - -- Peak
2 5544.60 62.29 B88.20 -25.91 5l.48 32.68 12.41 34.95 0.75 100 120 Peak 2 5531.20 55.39 B8.20 -32.81 44.55 32.63 12.41 34.95 0.75 100 184 Peak
3 5544.60 51,68 68.20 -16.52 40.79 32,68 12.41 34.95 Q.75 100 120 Average 3 5532.20 43.72 B8.20 -44.48 32.88 32.63 12.41 3.9 @.75 180 184 Average
4 6363.80 61.71 88.20 -26.49 47.16 35.55 13.34 35.19 .85 108 56 Peak 4 6356.80 58.73 88.28 -29.47 44.28 35.53 13.3¢ 35.19 @.85 125 17 Peak
5 6363.8p 49.24 68.20 -18.96 34.69 35.55 13.34 35.19 .85 100 56 Average 5 6356.80 46.77 B88.28 -41.43 32.24 35.53 13.34 35.19 8.8 125 17 Average
6 11910.80 50.73 74.00 -23.27 34.31 39.12 13.12 48.32 .08 - -~ Peak 6 11910.00 50.20 74.00 -23.80 33.78 30.12 18.12 40.82 0.00 - -- Peak
7 11910.00 40.92 34.00 -13.08 24.5¢ 39.12 13.12 49.82 0.00 - -- Average 7 1191e.e0 40.81 54.00 -13.19 24.39 39.12 18.12 40.82 ©.60 - -- Average
8 17865.@@ 53.61 74.00 -20.39 35.9¢ 41.26 22.21 45.76 @.00 - -- Peak § 17865.00 53.48 74.0@ -20.52 35.77 41.26 22.21 45.76 @.00 - -- Peak
9 17865.80 44.66 54.08 -0.34 26.95 41.06 22.21 45.76 .08 - -- Average 9 17865.B8 44.41 54.88 -0.56 26.73 41.26 22.21 45.76 0.8  -- -- Average
10 23820.88 45.57 74.80 -28.43 50.64 33.78 25.97 60.20 -9.54 172 22 Peak 10 23820.80 42.98 74.80 -31.82 48.85 38.70 25.07 60.20 -9.54 189 275 Peak
11 23820.60 41.25 54.88 -12.75 46.32 38.78 25.97 6@.28 -9.54 172 22 Average 11 23820.m@ 37.53 54.8@ -16.47 42.60 38.78 25.97 6@.28 -9.54 189 275 Average
TEL: 886-3-327-0868 Page Number : C19 of C84

FAX: 886-3-327-0855
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Report No. : FR522804H

Pol. Horizontal Vertical
. LewlBiln) Date 2025.06.04 . Lewl(Bim) Date: 2025.06.04
1225 125
15 75
700 T
10.6G (—H H LJ AVG(UNI 5E —U H LJ AV 5E
] 5l
~18G N O A Y N 0 N A N e
10 10
Avg
1! .
10600 12080, 13560, 15040, 16520, 18000 10600 12080 13560, 15040, 18520, 14000
Frequency (MHz) Frequency (MHz)
Site o OHIY Site o BRI

Condition: AVG(UNIT)_6E 3n DAHIS-E_LEACOARIBEN 250520 HORIZONTAL

Condition: AVG(UNIT)_6E 3m OAHIS-E_LECOARIGEN 250520 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C20 of C84




ssanroncas. FCC RADIO TEST REPORT Report No. : FR522804H

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial RU 106/53_5955MHz

ANT 1+2
Pol. Horizontal Fundamental
- Level(dBuim) Date: 2025-06-06 . Level dBuVim) Date: 2025-06-06
1225 1225 1
1050 1050
a7 sl PEAK(UNI)_6E
70,0, 1 700
52‘5MNMWW~WWNW’WWM’MMW‘WW~MML 525 MW
350 30
Peak 115 115
5825 5851, 5877, 5003. 5029, 5955 1000 240, 3480, 4720, 5060, 7200
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Conditien: PEAK_BE(UNIT)_GE 3m DRH1B-E_LE2CG4AIBEN 250520 HORTZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CG4AISEN 250528 HORIZONTAL
: RBi: 1600, 60kkHz VEW:3000.000kHI SHT:AUto : RBW:1000.000kHL VBii:3000.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5918.73 67.28 §88.20 -20.92 54.98 33.66 12.77 35.03 0.9 101 124 Peak 1 5955.80 115.19 ------ ------ 162.95 33.60 12.34 35.84 .34 101 124 Peak
- Level(dBulim) Date: 2025-06-06 . Level dBuVim) Date: 2025-06-06
1225 1225
1
1050 1050
815 875
700 700 AVG{UNI_6E
350 30
AVg 115 115
5825 5851. 5877, 5003, 5920, 5955 1000 240 3480, 4720, 5960. 1200
Frequency (MHz) Frequency (MHz)
Site 1 B3CH22-HY site + B3CH22-HY
Conditien: AVG_BE(UNII)_6E 3m DRHL8-E_LE2CA4A1BEN 258528 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 256520 HORIZONTAL
© RBi:1000. 600kHz VBH:@, 120kHz SHT:Auto + RBI:1000.000kHz VBH:0.120kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5878.3% 49.37 68.20 -13.83 37.89 33.66 12.67 35.82 @.97 101 124 Average 1 5955.80 187.86 ------ ------ 94.82 33.68 12.84 35.84 @.34 181 124 Average
TEL: 886-3-327-0868 Page Number : C21 of C84

FAX: 886-3-327-0855




ssanroncas. FCC RADIO TEST REPORT

Report No. : FR522804H

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial RU 106/53_5955MHz
ANT
Pol. Vertical Fundamental
. Level dBuvim) Date: 2025-06.06 - Level [4BaVin) Date: 2025-06-06
1225 1225
1
1050 1050
- W5 PEAK(UNI)_6E
70,0, 700
525 52.5 W me
350 30
Peak 115 115
5825 5851, 5877, 5003. 5029, 5955 1000 240, 3480, 4720, 5060, 7200
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site © B3CH22-HY
Conditien: PEAK_BE(UNII)_6E 3m DRH1B-E_LE2CG4AIBEN 250520 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CG4AISEN 250528 VERTICAL
: RBW:1000.000kHz VBW:3000.060kHZ SHT:Auto : RBH:1000.000kHz VB:3606.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 502471 72.93 §8.20 -15.27 6@.64 33.65 1278 35.03 @.89 108 335 Peak 1 5955.8@ 111,99 ------ ------ 99.75 33.68 12.B4 35.4 0.4 100 335 Peak
- Level(dBulim) Date: 2025-06-06 . Level dBuVim) Date: 2025-06-06
1225 1225
1050 1050 :
875 875
o0 4 AVGLUNI_5E
525 1 52‘5JM m u U \—‘ u u LM
350 30
AVg 115 115
5825 5851. 5877, 5003, 5020, 5955 1000 740 3480, 4720 5960. 1200
Frequency (MHz) Frequency (MHz)
site : B3CH22-HY site : B3CH22-HY

Conditien: AVG_BE(UNII)_6E 3m DRHL8-E_LE2CA4A1BEN 25052 VERTICAL
© RBi:1000. 600kHz VBH:@, 120kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg
1 5923.80 51.39 68.20 -16.81 39.19 33.65 12.78 35.83 @.89 108 335 Average

Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 256520 VERTICAL

+ RBI:1000.000kHz VBH:0.120kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5955.80 183.31 ------ ------ 91.07 33.68 12.84 35.84 @.34 188 335 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C22 of C84




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804H

Mode

Harmonic

U-NII-5_5.925-6.425_802.11ax HE20_CH49_Full RU_6195MHz

ANT

Pol. Horizontal Vertical
- Level (BuVim) Date: 2025-06-11 o Level (dBuvim) Date: 2025-06-11
1225 1225
105.0 105.0
7.5 7.5
PEAH(UNI| 6E PEAH(UNI) | 6E
700 700
5251 52.5
350 350
175 7.5
Peak » g
1000 8800. 16600. 24400 32200. 40000 1000 8800. 6600. 24400 32200. 40000
Frequency (MHz) Frequency (MHz)
AVg Site @ B3CH22-HY Site @ B3CH22-HY
Condition: PEAK(UNII)_6E Im SHF_1225_240624 HORIZONTAL Condition: PEAK(UNII) 6E lm SHF_1225_248624 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuv/m dBuv/m ds  dBuwv  dB/m d8 d8 d8 o deg HHz dBuv/m dBuv/m ds  dsuw de/m 8 8 8 o deg
1 1128.80 49.839 74.00 -24.11 51.83 24.286 5.51 31.94 0.29 - -~ Peak 1 1896.8@ 48.33 74.88 -25.7@8 58.87 23.62 5.45 31.94 8.30 - -~ Peak
2 5768B.8@ 63,89 B88.20 -25.11 5@.B4 33.74 12.46 35.00 L.05 100 134 Peak 2 5776.00 6l.46 B8.20 -26.74 49.18 33.75 12.46 35.08 1.07 374 130 Peak
3 5768.80 50.87 68.20 -17.33 33.62 33.74 12.46 35.00 l.05 100 134 Average 3 5776.00 49.47 68.20 -18.73 37.19 33.75 12.46 35.80 1.7 374 130 Average
4 6560.80 60.67 B88.28 -27.53 45.57 36.12 13.49 35.35 @.34 100 56 Peak 4 ©56B3.0@ 57.58 B88.28 -30.78 42.31 36.22 13.56 35.43 @8.84 182 341 Peak
5 0960.00 48.86 ©8.20 -19.34 33.7¢ 36.12 13.49 35.35 .84 100 56 Average 5 060B.BO 46.62 ©8.20 -21.58 31.43 36.22 13.% 35.43 0.4 182 341 Average
6 12398.80 51.43 74.80 -22.57 34.81 39.88 13.66 41.12 0.88 - -~ Peak 6 12390.80 51.34 74.88 -22.66 33.92 39.83 18.66 41.12 8.60 - -~ Peak
7 123%.e0 41,38 54.00 -12.7¢ 23.88 39.88 18.e6 41,12 @.00 - -- Average 7 12399.e@ 41,35 54.0@ -12.65 23,93 39.88 18.66 41.12 @.09 - -- Average
8 18585.80 39.62 74.00 -34.33 54.43 33.33 22.35 66.45 -9.54 - -- Peak § 18585.00 40.27 74.00 -33.73 55.08 38.33 22.85 66.45 -9.54 - -- Peak
9 24780.8@ 47.43 88.20 -48.77 51.33 39.38 26.62 60.28 -9.54 178 20 Peak 9 24780.8@ 46.39 B88.28 -41.81 58.29 39.33 26.62 6@.28 -9.54 193 45 Peak
10 24780.00 44,35 ©8.20 -23.85 48.25 39.38 26.62 60.28 -9.54 170 208 Average 10 24780.80 42.34 ©8.20 -25.86 46.24 39.30 20.62 60.28 -9.34 193 45 Average
TEL: 886-3-327-0868 Page Number : C23 of C84

FAX:

886-3-327-0855




ssamranas. FCC RADIO TEST REPORT
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Pol. Horizontal Vertical
Lol Date 026466 Lol Date 026066
1215 1225
815 875
0 00

fo.6e LT L e LT L e
5! L

~18G RS EES O e S S R R ED S R S A
30 34

Avg
i E
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000

Frequency (MHz) Frequency (MHz)

Site : O3H-HY Site KR

Condition: AVG(UNIT)_6E 3n DAHIS-E_LEACOARIBEN 250520 HORIZONTAL

Condition: AVG(UNIT)_6E 3m OAHIS-E_LECOARIGEN 250520 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C24 of C84




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804H

Mode

Harmonic

U-NII-5_5.925-6.425_802.11ax HE20_CH93_Full RU_6415MHz

ANT

Pol. Horizontal Vertical
- Level (BuVim) Date: 2025-06-11 o Level (dBuvim) Date: 2025-06-11
1225 1225
105.0 105.0
7.5 7.5
PEAH(UNI| 6E PEAH(UNI) | 6E
700 700
7 AVJ(UNH) 6E
52,5/ 52.5
M
bt habtentgpeia s
350 350
175 1.5
Peak » g
1000 8800. 16600. 24400 32200. 40000 1000 8800. 6600. 24400 32200. 40000
Frequency (MHz) Frequency (MHz)
AVg Site @ B3CH22-HY Site @ B3CH22-HY
Condition: PEAK(UNII)_6E Im SHF_1225_240624 HORIZONTAL Condition: PEAK(UNII) 6E lm SHF_1225_248624 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuv/m dBuv/m ds  dBuwv  dB/m d8 d8 d8 o deg HHz dBuv/m dBuv/m ds  dsuw de/m 8 8 8 o deg
1 1123.8@ 50.25 74.8@ -23.75 52.16 24.28 5.54 31.94 0.29 - -~ Peak 1 16ea.e@ 49.15 74.88 -24.85 52.3@ 23.3p 5.19 31.94 8.30 - -~ Peak
2 6Pee.ep 62,99 B88.20 -25.21 50,52 33.80 12.97 35.85 Q.75 100 120 Peak 2 6E24.80 62.25 B8.20 -25.95 49.65 33.99 13.88 35.06 @.76 277 38 Peak
3 6Pe0.@e 52.89 68.20 -16.11 39.62 33.88 12.97 35.85 0.75 100 120 Average 3 BB24.00 51.34 68.20 -16.36 30.24 33.90 13.80 35.86 0.76 77 38 Average
4 6832.80 62.14 B88.28 -26.06 46.68 36.6@ 13.87 35.82 @.31 100 58 Peak 4 6832.8@ 59.38 B88.28 -28.32 44.42 36.60 13.87 35.82 @.81 180 43 Peak
5 ©832.89 50.99 68.20 -17.21 35.53 36.60 13.87 35.82 Q.81 100 58 Average 5 6B32.80 47.57 ©8.210 -20.33 32.41 36.60 13.87 35.82 @.81 160 43 Average
6 12830.80 52.86 88.20 -36.14 33.65 48.64 13.98 41.21 0.08 - -~ Peak 6 1283a.8@ 51.92 B88.28 -36.28 33.51 48.64 18.98 41.21 8.60 - -~ Peak
7 19245.80 45.25 74.0@ -28.75 58.93 38.82 23.29 65.45 -9.34 202 62 Peak 7 19245.80 52.94 74.0@ -21.06 66.62 3B.82 23.29 65.45 -9.54 1N 7 Peak
8 19245.00 33.14 54.00 -20.86 46.82 33.02 23.29 65.45 -9.54 202 62 Average § 19245.00 39.79 54.00 -14.21 53.47 38.82 23.29 65.45 -9.34 1N 7 Average
9 25660.8@ 43.59 88.20 -44.61 47.15 39.28 27.3@ 60.60 -9.54 178 24 Peak 9 25660.80 44.78 B88.28 -43.42 48.34 39.28 27.38 6@.60 -9.54 213 131 Peak
10 25660.00 39.17 ©8.20 -29.83 42.73 39.28 27.30 60.60 -9.54 170 24 Average 19 25660.80 40.06 ©8.20 -28.14 43.62 39.28 27.30 e@.60 -9.54 218 131 Average
TEL: 886-3-327-0868 Page Number : C25 of C84

FAX:

886-3-327-0855
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Pol. Horizontal Vertical
Lol Date 026466 Lol Date 026066
1215 1225
815 875
0 00

fo.6e LT L e LT L e
5! L

~186G S T A Y I N N A A A
30 34

Avg
i E
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000

Frequency (MHz) Frequency (MHz)

Site : O3H-HY Site KR

Condition: AVG(UNIT)_6E 3n DAHIS-E_LEACOARIBEN 250520 HORIZONTAL

Condition: AVG(UNIT)_6E 3m OAHIS-E_LECOARIGEN 250520 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C26 of C84




ssanroncas. FCC RADIO TEST REPORT

Report No. : FR522804H

Mode Band Edge
U-NII-5_5.925-6.425 802.11ax HE40_CH3_Full RU_5965MHz
ANT
Pol. Horizontal Fundamental
. Level dBuvim) Date: 2025-06.05 - Level [4BaVin) Date: 2025-06-05
1225 1225
1
1050 1050
4 1 708
, " il MWW
0 Ml r L0 L L L “Ir
B Y 525
350 30
Peak 115 115
5825 5853, 5881, 5009, 5037. 5065 1000 240, 3480, 4720, 5060. 7200
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Conditien: PEAK_BE(UNIT)_GE 3m DRH1B-E_LE2CG4AIBEN 250520 HORTZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CG4AISEN 250528 HORIZONTAL
: RBW:1000.000kHz VBW:3000.060kHZ SHT:Auto : RBH:1000.000kHz VB:3606.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5917.96 68.00 88.20 -20.20 55.71 33.66 12.76 35.03 0.9 101 116 Peak 1 5965.00 110,37 ------ ------ 9.11 33.62 12.85 35.84 0.33 101 116 Peak
- Level(dBulim) Date: 2025-06-05 . Level dBuVim) Date: 2025-06-05
1225 1225
105 1050 1
875 875
700 700 AVGUNI)_6E
: I T M i
L N i e B 525 \/L_,_,
350 30
AVg 115 115
5825 5853. 5881, 5009, 5037. 5965 1000 740 3480, 4720 5960. 1200
Frequency (MHz) Frequency (MHz)
site : B3CH22-HY site : B3CH22-HY

Conditien: AVG_BE(UNII)_6E 3m DRHL8-E_LE2CA4A1BEN 258528 HORIZONTAL
© RBi:1000. 600kHz VBH:@.568kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg
1 5924.82 54.88 68.20 -13.32 42.50 33.65 12.78 35.83 @.89 101 116 Average

Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 256520 HORIZONTAL

+ RBI:1000.000kHz VBH:0.560kHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5965.80 182.49 ------ ---e-- 99.20 33.64 12.87 35.84 @.82 181 116 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number . C27 of C84




ssanroncas. FCC RADIO TEST REPORT

Report No. : FR522804H

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz
ANT
Pol. Vertical Fundamental
. Level dBuvim) Date: 2025-06-05 - Level [4BaVin) Date: 2025-06-05
1225 1225
1
1050 1050
875 87.51 H ”—‘ HH m PEAKIUNI)_6E
70,0, 1 700
525 525 W
30 350
Peak 115 115
5825 5853, 5881, 5009, 5037. 5065 1000 240, 3480, 4720, 5060. 7200
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Conditien: PEAK_BE(UNII)_6E 3m DRH1B-E_LE2CG4AIBEN 250520 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CG4AISEN 250528 VERTICAL
: RBW:1000.000kHz VBW:3000.060kHZ SHT:Auto : RBH:1000.000kHz VB:3606.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 592378 66.23 88,20 -21.97 53.94 33.65 1273 35.03 0.9 34 138 Peak 1 5965.00 167.18 ------ ------ 94,83 33.69 12.99 35.04 0.80 34 133 Peak
- Level(dBulim) Date: 2025-06-05 . Level dBuVim) Date: 2025-06-05
1225 1225
1050 1050 1
875 875
700 700 AVGIUNI_6E
1 I A Y
52‘5M 525 \_/\_,_,
30 350
AVg 115 115
5825 5853, 5681, 5909, 5037, 5965 1000 240, 3480, 4T, 5960, 7200
Frequency (MHz) Frequency (MHz)
site : B3CH22-HY site : B3CH22-HY

Conditien: AVG_BE(UNII)_6E 3m DRHL8-E_LE2CA4A1BEN 25052 VERTICAL
© RBi:1000. 600kHz VBH:@.568kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg
1 5924.82 54.48 68.20 -13.88 42.11 33.65 12.78 35.83 @.89 324 138 Average

Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 256520 VERTICAL

+ RBI:1000.000kHz VBH:0.560kHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5965.80 99.84 ------ ------ 87.52 33.66 12.89 35.84 @.81 324 133 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Mode Harmonic

U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz

ANT 1+2

Pol. Horizontal Vertical

Date: 2025-06-05

4o Level [dBuv/m) g0 Level (dBuvim)

Date: 2025-06-05

1225 1225
105.0 1050

87.5 81.5

PEAH{UNI6E

700 700
AVG(UNIT| 6E

52.5 52.5

35,0 35.0

7.5 17.5

PEAH(UNIIBE

AVG(UNI) | 6E|

Peak 1000 800, 16600. 24400 32200, 40000 1000 8800. 6600, 24400, 32200. 40000
Frequency (MHz) Frequency (MHz}
Avg Site 1 B3CH22-HY Site : B3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHLZ-E_LE2C@4A13EN 250520 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRH18-E_LE2(@4A1BEN_250528 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m de  dBuv  dB/m de de de wn deg MHz dBuV/m dBuV/m d&  dBuv  dB/m d8 d8 d8 o deg
1 1143.80 48.68 74.00 -25.32 50.73 24.81 5.59 31.94 0.29 - -~ Peak 1 1145.30 42.92 74.00 -31.08 44.97 24.81 5.5 31.94 0.29 - -- Peak
2 5569.49 62.25 B88.20 -25.95 51.31 32.74 12.41 34.96 0.75 100 120 Peak 2 5394.20 56.69 B88.20 -31.51 45.69 32.79 12.42 34.95 0.75 100 123 Peak
3 5569.49 51.86 68.20 -17.14 40,12 32.74 12.41 34.9 Q.75 100 120 Average 3 5594.20 43.50 68.20 -24.40 32.80 32.79 12.42 34.% @.75 180 123 Average
4 6356.88 62.22 88.2@ -25.98 47.69 35.53 13.34 35.19 @.85 168 56 Peak 4 6356.88 56.15 88.28 -32.85 41.62 35.53 13.34 35.19 @.85 1ee 0 Peak
5 6356.8% 48.11 68.20 -20.89 33.58 35.53 13.34 35.19 .85 100 56 Average 5 6356.80 43.32 68.28 -24.38 20.29 35.53 13.34 35.19 8.8 188 @ Average
6 9pe0.0o 48.10 74.00 -25.9¢ 31.98 37.38 15.95 38.89 0.96 200 285 Peak 6 0Bpe.0@ 48.81 74.00 -25.19 32.69 37.30 15.95 38.89 0.9 282 0 Peak
7 9000.00 48.10 74.00 -25.9¢ 31.98 37.30 15.95 38.89 0.96 200 285 Peak 7 900e.e0 48.81 74.0@ -25.19 32.69 37.30 15.95 38.09 0.% 282 @ Peak
8 1193g.ee 50.80 74.00 -24.00 33.35 39.16 13.13 40.34 0.00 - -- Peak § 1193e.00 50.46 74.0@ -23.54 34,01 39.16 18.13 40.84 @.00 - -- Peak
9 11930.0¢ 40.98 54.80 -13.82 24.53 39.16 18.13 49.84 .80 - -- Average 9 11930.8@ 41.38 54.88 -12.62 24.93 39.16 18.13 40.84 0.80 -- -- Average
18 17895.86 53.87 74.88 -28.13 35.95 41.38 22.24 45.78 8.88 - -- Peak 18 17895.8@ 53.28 74.88 -28.72 35.36 41.38 22.24 45.78 ©0.80 -- -- Peak
11 17895.6@ 44.83 54.88 -9.17 26.91 41.38 22.24 45.78 @.00 - -~ Average 11 17895.8@ 44.26 54.88 -9.74 26.34 41.33 22.24 45.78 0.60 - -- Average
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Pol. Horizontal Vertical
Lol ) Date: 20250605 . Lol V) Date: 20250605
1215 1225
815 875
0 00

fo.6e LT L e LT L e
5! L

~18G N A P A R N I P N
30 31

Avg
i E
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000

Frequency (MHz) Frequency (MHz)

Site : O3H-HY Site KR

Condition: AVG(UNIT)_6E 3n DAHIS-E_LEACOARIBEN 250520 HORIZONTAL

Condition: AVG(UNIT)_6E 3m OAHIS-E_LECOARIGEN 250520 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Partial RU 242/61_5965MHz
ANT
Pol. Horizontal Fundamental
. Level dBuvim) Date: 2025-06-06 - Level [4BaVin) Date: 2025-06-06
1225 1225 1
1050 1050
875 1 475 PEAK(UNI_6E
70,0, 700
525 525
30 350
Peak 115 115
5825 5853, 5881, 5009, 5037. 5065 1000 240, 3480, 4720, 5060. 7200
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Conditien: PEAK_BE(UNIT)_GE 3m DRH1B-E_LE2CG4AIBEN 250520 HORTZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CG4AISEN 250528 HORIZONTAL
: RBW:1000.000kHz VBW:3000.060kHZ SHT:Auto : RBH:1000.000kHz VB:3606.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5919.08 8171 88.20 -6.49 69.41 33.66 12.77 35.03 @.90 100 119 Peak 1 5965.80 112,92 ------ ------ 100.68 33.60 12.34 35.84 .34 100 119 Peak
- Level(dBulim) Date: 2025-06-06 . Level dBuVim) Date: 2025-06-06
1225 1225
1
1050 1050
875 875
o0 4 AVGLUNI_5E
; I A e
525 5251
30 350
AVg 115 115
5825 5853, 5801, 5909, 5037, 5965 1000 240, 3480, 4T, 5960, 7200
Frequency (MHz) Frequency (MHz)
site : B3CH22-HY site : B3CH22-HY

Conditien: AVG_BE(UNII)_6E 3m DRHL8-E_LE2CA4A1BEN 258528 HORIZONTAL
© RBi:1000. 600kHz VBH:@.810kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg
1 5947.18 59.34 68.20 -8.86 47.82 33.69 12.74 35.43 @.92 108 119 Average

Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 256520 HORIZONTAL

+ RBI:1000.000kHz VBH:0.010kHzZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5965.8@ 185.53 ------ ------ 93.29 33.68 12.84 35.84 @.34 108 119 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C31 of C84




ssanroncas. FCC RADIO TEST REPORT

Report No. : FR522804H

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Partial RU 242/61_5965MHz
ANT
Pol. Vertical Fundamental
. Level dBuvim) Date: 2025-06-06 - Level [4BaVin) Date: 2025-06-06
1225 1225
1
1050 1050
875 87.51 PEAKIUNI)_6E
* I R I
70,0, 700
525 525
5 o TP
Peak 115 115
5825 5853, 5881, 5009, 5037. 5065 1000 240, 3480, 4720, 5060. 7200
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Conditien: PEAK_BE(UNII)_6E 3m DRH1B-E_LE2CG4AIBEN 250520 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CG4AISEN 250528 VERTICAL
: RBW:1000.000kHz VBW:3000.060kHZ SHT:Auto : RBH:1000.000kHz VB:3606.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 591166 78.67 88.20 -9.53 66.36 33.68 12.75 35.03 @.91 359 132 Peak 1 5965.80 111.19 ------ ------ 93.90 33.64 12.87 35.84 0.82 359 132 Peak
- Level(dBulim) Date: 2025-06-06 . Level dBuVim) Date: 2025-06-06
1225 1225
1054 1054 1
875 875
o0 4 AVGUNI_5E
’ I M i
525 5251
30 350
AVg 115 115
5825 5853, 5801, 5909, 5037, 5965 1000 240, 3480, 4T, 5960, 7200
Frequency (MHz) Frequency (MHz)
site : B3CH22-HY site : B3CH22-HY

Conditien: AVG_BE(UNII)_6E 3m DRHL8-E_LE2CA4A1BEN 25052 VERTICAL
© RBi:1000. 600kHz VBH:@.810kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg
1 5923.88 59.26 68.20 -3.94 46.97 33.65 12.78 35.43 @.89 359 132 Average

Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 256520 VERTICAL

+ RBI:1000.000kHz VBH:0.010kHzZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 5965.80 182.81 ------ ------ 99.55 33.62 12.85 35.84 @.83 359 132 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Mode Harmonic

U-NII-5_5.925-6.425_802.11ax HE40_CH51_Full RU_6205MHz

ANT 1+2
Pol. Horizontal Vertical
. Level(dBuVim) Date: 2025-06-11 . Level (@Buvim) Date: 2025-06-1
1225 1225
1050 105.0
7.5 LIRS
PEAJ[UNHJ 6E PEAK{UNII)GE|
700 700
u 7l v se
525 / 52,5/
w 8
350 350
175 115
Peak
0
1000 £800. 600. 24400 32200, 40000 1000 8800. 600 24400, 32200. 40000
Frequency (MHz) Frequency (MHz)
Avg
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK(UNII)_6E 1m SHF_1225_248624 HORIZONTAL Condition: PEAK(UNII)_6E lm SHF_1225 240624 VERTICAL
Limit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
FHz dBuv/m dBuv/m d&  dBuv  de/m a8 a8 a8 a deg Mz dBuv/m dBuv/m ds deuv dB/m d8 d8 [ a deg
1 1120.60 58.82 74.80 -23.18 52.76 24.20 5.51 31.94 .29 - -~ Peak 1 16@s.ee 58.12 74.0@ -23.88 53.25 23.38 5.21 31.94 @.38 - -- Peak
2 5792.88 57.68 B88.20 -30.52 45.33 33.78 12.47 35.88 1.18 108 125 Peak 2 5768.80 55.67 B8.28 -32.53 43.42 33.74 12.46 35.88 1.85 393 132 Peak
3 5792.00 44.80 ©68.20 -23.48 32.45 33.78 12.47 35.80 1.18  18@ 125 Average 3 5768.88 42.85 68.20 -25.35 30.60 33.74 12.46 35.09 1.85 393 132 Average
4 663280 53.98 B88.20 -34.30 33.67 36.26 13.60 35.47 @.84 100 58 Peak 4 6656.08 S51.62 B88.20 -36.58 36.34 36,32 13.64 35.51 @8.83 180 360 Peak
5 6632.00 42,31 68.20 -25.89 27.88 36.26 13.60 35.47 0.34 100 58 Average 5 6656.60 40.41 68.20 -27.79 25.13 36.32 13.64 35.51 .83 180 360 Average
6 12418.80 52.38 74.00 -21.78 34.84 39.98 13.69 41.13 @.88 - -- Peak 6 12418.80 51.43 74.88 -22.57 33.97 39.98 18.69 41.13 8.88 - -- Peak
7 12410.00 41.23 54.00 -12.77 23.77 139.90 13.69 41.13 0.00 - -- Average 7 12410.08 41.29 54.00 -12.71 23.83 39.90 18.69 41.13 0.00 -- -- Average
8 18615.80 39.58 74.00 -34.42 54.34 33.30 22.87 66.39 -9.54 - -- Peak 8 18615.88 40.84 74.00 -33.96 54.80 38.30 22.87 66.39 -9.54 -- -- Peak
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